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Introduction

Ivent fy vour model bv referring to tne Model and Spocification number as shown on the nameplate.
Electricai cnharacteristics are shown on the iower portion of the nameplate. which is located on the cabinet
door. Lf 1t is necessarvy to cahtact a dearer or gisiributor regarding the transfer switch. alwavs give the
complete Model. Specificarion, and Serial numoer as listea on the namepiate. This informarion is necessarv
to properiv tdentify vour unit among the many types manufactured.

For the name of vour jocal Gummins/Onan distributor in the United States or Canada. call 1-800-888-0NAN.
This automatea service utilizes touch-tone phones enly.) By entering vour area code and the first three
digits of vour local telephone numper, vou wiil receive tne name and telephone number of the distrinutor
nearest vou.

Featurae Feature Feature Feature
Option Description Option Description
2033 Current Rating - 150 Amns J022 Program Transition -~ 0U-80 Sec
£ 4 Current Rating — 225 Amps K003 Battery Charger - 2A, 12/24V
AULE Current Rating - 260 Amps K002 Battery Charger - 10A, 12V
AQL6 Current Raring - 300 Amps K003 Battery Charger - 10A, 24V
AOL17 Current Rating - 400 Amps 1001 Aux Relay — 24 VAG Coii
AOLS Current Ratina - 600 Amps L002 Aux Reiav - Emergencv Position
AQ19 Current Rating ~ 800 Amps L1003 Aux Reijay ~ Normail Position
AQ20 Current Rating -~ 1000 Amps LoQ4 Aux Relay - Emergencv Source
AD2B Transfer Switch - 3 Pole LODS Aux Relay - Normal Source
4029 Transfer Switch 4 Pole L101 Aux Relay - 24 VDG Coil
AQ35 Application ~ Utiiity to Genset L102 Aux Relay — Emergency Position
AQ36 Anplication — Utility to Utiltity L103 Aux Relay - Normat Position
AD41 System — 1 Phase, 2-W or 3-W L.104 Aux Relay - Genset Start
AD42 System ~ 3 Phase. 3-W ¢~ 4-W L201 Aux Relav - 12 VOC Coil
AQ44 Freguency - B0 Hertz L202 Aux Relay - Emergency Position
AQ4H Freauency - 50 Hertz L203 ~  Aux Relay - Normal Position
AQ4E Listing — UL L204 Aux Reiay — Genset Start’
AQ4T Certification - CSA MOO1 Moduie - Signal
A04B Listing — Not Applicabie MO03 Terminal Biock - 30 Points
AQSC Packing - Wooden Crate MOOT lLoad Shed - From Emergency
AOS1 Packing - Export Box NOO1 Switch - Auto/Manual Change
8001 Cabinet - Type 1 NOO2Z Terminal Biock - Batt Chrg Alarms
BOO2 Cabinet — Type 3R NDOS5 Termina! Block - Source 1/2 Rmt Sig
BOQ4 Open Construction ROZY 208 VAC
Cols Control — Time Delay Start 90 Sec R0z22 220 VAC
Col8 Control - OV and Q/U Hz. Source 2 R0O23 244 VAC
col7 Control - OV and 0/U Hz, Source i RO24 380 VAC
pogL Meters - Nane ROZ25 416 VAC
DGO2 Meters -~ Door Mounted RO26 480 VAG
Jool Glock - 7 Dav Exerciser RO27 6G0 VAC
Jozi Proaram Transition — 0-7.5 Sec

. Feature options can be determined by reading them off of the nameplate. or oy accessing the following screen
" through the distributor om=line computer system. Note that the first digit typed on this screen is a code -
Aumber corresponding to an individual Onan product [1=Engincs, 2=Genzets, 5=Gen Ends, 6=LT's, 7=0T's/BT's]

and that the spec number is aiways kept to the right and zero filled if the spec numper is less than five

MAD2
ITEM NO: 702835

SPEC 02835

AQLS 260 AMPS CONTINUOUS
AOZ9 4 POLE SWITCH FOR PROGRAM
- A035 UTILITY TO GENSET

AO4Z THREE PHASE (3 OR 4 WIRE)

AQ44 60 HZ FREQUENCY

AO86 Ui LISTED

AOS0 DOMESTIC PAGKING

BOO1 CABINTET - NEMA #1
3 e | 0002 DOOR ASSY - WITH METERS
e . D01 .EXERCISER GLOCK - TODAY. .
- ‘ ¥ s : JO21 PROGRAM TRANSITION = 7.5 SEC

RO26 480 VAC : ‘
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index

Actuator., rear b Bus. Stab - Emergencv/Normal 33,35.37.
Ammetaer, DC 71 39.41,43,45.,47
Arm  27,28,31 Bus, Stab - Load 33.35.37.39.41,43,45,47
Arm, Indicator 27.26,31 Bushing 7,9.11,13.27,29,31,48
Arm, Interiock 7,9,11,13,33,35,37.39,41, Bvpass Frame Assembiy 27,20,31
43,45, 47 Bypase Operator Assembly 49
Arm. Pivot - Left Hand 4% Bypass Switch Assembiy, Front
Arm. Pivot - Right Hand 49 Contact - 3 Pole 33,38
Automatic/Manua? Selector Switch Bypass Switch Assembly, Front
Assembly 87 Contact ~ 4 Pcle 37,39
Auxiliiary Relay Assembly €8 Bypass Switch Assembly, Rear
Auxiliiary Switch Assembly 18 Connect - 3 Pole 41,43
Bypass Switch Assembly, Rear
Bar Support - Load 41,43,45,47 Gonnect - 4 Pole 45,47
" Bar, Intertock 11.13,27,29,31,33,.35,
37.39.41,43,45,47 Cap., Connector 63
Bar, Neutral 33.,3% - Capacitor &
Bar, Support T7,9,11,13 Chute, Arc 11,13,15,17,37.,39,45,47
Bar., Support - Load 11,13.45 Clock, Exerciser 59
Barrier, Base 33,35,37.39,41.,43,45,47 Collar, Locking 27,29,b31
Barrier, Base - Transfer 7,%,11,13 Collar, Threaded 29,31
Barrier. Chute - Argc 15,17 Collar, Threaded (.62) 27
Barrier., Switch 7,9,11,13,18.27,29,31 Contact Finger Assembly 23
Base T7.9,11.13 Contactor, Interlocking 51,83
Base, Insert 33,35,37,39,41,43.,45,47 Control Cabinet Assembly 51,853
Battery Charge Alarm Harness Assembly 60 Coupling, Reducer 27,29,31
Battery Charger Assembly 70 Cover 49.55,57.71
Block 15,17 Cover, Chute - Arc 11,13,37.39,45.,47
Block & Contact Assembly 11,13 Cover, Contrcl 51,53
Block & Contact Assembly, 4 Pole 21 Cover, End- 7.,9%,11,13
Block & Crossebar Assembiy 33 Cover, Lug 27,29.,31
Block & Crossbar Assembly, 3 Pole 18 Cover, Moveable 27.29,31
Bicck & Crossbar Assembly. 4 Pole 17 GCover, Sentry - Power 51,53
Bioceck & Crossbar., Emergency T7.9.11,13 Cover, Shutter 27,29,631
Bicck & Crossbar, Normal 7.9,11.,13 Crossbar 15,17
Block, Auxiliarvy &5
Block., Contact 21 Decal 49,87
Bicck, Terminai 27,29,31 Decal, Cabinet -~ NEMA 1 51,53
Biock. Terminal - Sectional 55,681,865 Decal, Closed 4%
Board, Circuit ~ Printed 51,53.55,57 Decal., Cover §5,71
Board., Printed Circuit -~ Battery Decal, Cover - Lug 27.28.31
Charger 71 Decal, Cover - Power Sentry 51,853
Box. Contrpol 51,83 Decal. Door 51,53
Bracket 48 Decal, Instruction - Operation 81,83
Bracket. Actuator 7.9$,11,13.27,29,31,48 Decal, Module - Signal &S5
Bracket, Base - Secdisc 33,35,37,39.4)1, Decal, Open 49
43,435,417 Decal, Plug - Disconnect 51,53
Bracket, Block - Terminal 27,29,31 Decal, Switch 51,53
Bracket, Cover ~- tLug 27,29,31 Decal, Switch - BT 51,83
Bracket, End - Terminmal 51,53 Decal. UL 51,53
Bracket, Indicater 7,9,11,13 Divider. Contact 23
Bracket, Mounting - Base 27,29,31 Door, Box - Control 51,53
- Bracket, Panel - Control 27.,29,31
Bracket, Plug - Control 51,53 E£dginag 51,53
Bracket, Plug - Secdisc 33,35,37,39,41, End-Bracket 69 ‘
43,4547 End-Bracket, Terminal 55,61,65"
Bracket. Reducer - Spced 27,29,31 End-Plate, Terminal 55,811,655
Bracket, Shutter 27,29,31,33,35,37,39,41, Exerciser Clock Assembly 58
43,45, 47 Finger 23
Bracket. Solencid 49 ' Finger Assembly 7.,9,11,13
Bracket, Stop 27,29%.31 _ Fuse 71
Bracket, Support - 27,285,.31,49 ‘ ‘ Fuse, 15 Amp T1
‘Bracket, Support - Spring '33,35,37.39.41.
43,45,4? ‘ Quide, Plunger 27,29,31
Brackey, ‘Trip 27,29, 31 Guide, Rod 51,83
Breaker, Circuit § - ‘ o Guide. Stop 27,29, 31
Bumper:! 51,53 @ R o o ‘ ‘ ‘ S
Bus. Load T,9, 11 13 o . Handle.Assmeiyﬂ 7 9,11; 13 25
Bus. Load - Rear 41,43,45,47 ~ . o Handle! Actuator 33 35,31, 39 41 43 45 a7,
8us, Lug - Load 33, 35 37.39 ‘ ‘ ' Handle, Keved 51,83, . ‘ L L
Bus., Lug - Normal/Emerqencv 33,35,37. . = Handle:. Switch - Left hand- ”5
by 39,41,43.,45,47 - : : Handle, Switeh - Right Hand. 28
<3 B S C C T 37 39 45 47 : . . " Harness, Charger - Battery ~T1
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Harness. Frame - Bvpass 27.29.31 Rectifier T}
Harness, Wiring 7.,9,11,13,85,87,61, Rectifier, Bridge 27,29.31.71
63,85,71 Reducer, Speed 27,29,31
Harness., Wiring - Cabinet 51.53 Retav, Contrc! &7,65,.69
Harness. Wiring - Lamp/Switch 51,83 Ring 7.9,11.,13,21,27,2%9,31,49
Halder, Fuse T1 Ring, Terminal 33,35,37,39.41,
43,45,47
Insert, Threaded 21 Rod, Actuator §,27,29,31
Insulator, Chute - Arec 11,13,15,17,37, Pua. Shutter 27,2%,31
39,45, 47 Xod ‘End. Actuator 5

Rolier, Rod b1l,53
Jumper., Yerminal 27.,29,31
Screw. Round Head 27

Knok, Ball 27,29,31 Shaft, Drawout 27,28,31
Shaft, Threaded 27.29,31
Label, Block - Terminal 55.,8l1.68 Shield, Meter 63
Label, Caution - Jumper 27,29,31 Signal Madule Assembly 55
Label. Danger 27,29,31,51.53 Sleeving, Wheel 7,9,11,13
Label, Pesition - Switch 27,29,631 Socket, Contact 63
Label, Torgue B51.53 Solencid 49
Label, Warning 51,53 Spacer 7,9,11,13
Lateh, Cam - 3 Point 51,83 Spacer, Actuater b
Lead 67 Spacer, Bar - Neutral 33,35,51,53
Lead, Clock 5@ Spacer, Block - Mounting 11,13,37,
Lever, Grank 27.,29,31 38.45.,41
Lever, Plunger 27,29,31 Spacer, Bus 11,13
Light, Indicating 27.29,631 Spacer, Finger 23
iight. Indicating - Amber 51,53 $nacer, Handle 27T,29,31
Light, Indicating - Green 51,53 Spacer. Shutter 27T,29.,31
Light, Indicating - Red 51.53 Spring, Contact 23,27,29.31
Light., Indicating - White 51,83 Spring. Plunger 49
Link, Drive 27,29,31 Spring, Secdisc 33,35,37,39,41,43,45, 47
Link, Plunger 49 Spring. Solencid 49
Link, Shutter 27.29,31 Stac 7,9.11,13
Load Shed Assembliy 65 Standoff, Insulator 33,35,37,39,41,
Lug, Soliderless 38,37,39 43,4547 :
Standeff, Threaded 7.9,11,13
Marker, tetters 51,53 Strap, Ground &1,53
Marher, Numbers 51,53 Strap, Line 15,17.21
Meter Assembly 63 Strip, Marker 27.,29,31
Meter, Ampere 63 Support, Side - Right Hand 27,2%,631
Meter, freauency &3 Support, 3prina 23
Meter. Volt - AC &3 Support, Weldment - teft Hand 27,29,31
Mount, Tie - Cable 27,29,31,51,53.%3 Switch Assembly &
Switch Assembly, Auxiliary 7.9,11,13,33
Operator Assembly, Bypass 27,2%9,31 Switeh Assembliy, 3 Pole 7.9
Switch Assembly, 4 Poie 11,13
Panel, Control §1,83 Switch, Action - Snap 7,9,11.13.19,
Pin Assembiy, Ribban 51,53,8% 27,29,31
Pin, Clevis 7.,9,11,13,27.29,31 Switch, Ratary Voit/Amp 63
Fin, GClevis -~ Plunger 48 Switch. Selecteo, 27,29,31,81,53
Pin, Clevis - Secdisc 33,36.37,39.41, . Switen, Selector - Key Oper 67
¢ A43,45.,47 . ‘ . :
Pin, GCotter 27,29,31.33.35,37,389.,41,43, Tag. Block - Terminal {21-30) &5
45, 47,49 Tag, Caution 27,29,31 ‘
Pin, Guide 27,29,31 Tag. Terminal - Blank &5
Fin, Raoll 27,29,31 Tag. Terminal - 11-20 BS
Pin, Roil - Solencid 49 Tag. Terminal - 41-50 61
Pin, Spring 27,29,31 Terminai 63
Plate, Ind 48 . Terminal, Ring 68
Plate, Indicating 7,9%,11,13 Terminal, Tap - Plier 6%
Plate, Indicator 27.29,31 Tie, Cable 5,27.,292,31,51,53,.55,57,61,83,
Piate, Mounting - Handle 7,9,11,13 65.67,71
Plug, Hoie 51,53 Tie, Clock &9
Plunger A8 Transfer Switch Assembly §
Plunger, Nyion 27,29,31 Transformer 71
Program Transition Assemblvy 57 Transformer. Current 63
Pushnut 27,29.31: _ o Tfranasformer, Power 51,53
SR f P Transformer, Power - B00IVAC
Rail. Lower - Left Hand 27.29,31. , to 208 VAL 53,53 .
' Rail, Lower -~ Right #Wand 27,29,31 Transformer. Stepdown 63
CRail, Pivoting €7,29,31 ' ’ : D 3 ! . e
: Rail, Terminal 51,53,55;61,65.69 Wheel, Bvpass 7,9,11,13 .
"Rail. Upper - Left Hand  27.29.31 " Wrapper. Charger -7 Batterv 71

Redistribution or publication of this document
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Transfer Switch Assembly

REF  PART QTY PART REF  PART QTY PART
NQ. NO. USED DESCRIPTION NO. NC. USED DESCRIPTION
1 Actuator. Linear 10 B15-0029 4 Screw, Flange Head — Gross-
306-3471-03 1 208, 220, 240, 800 Voir Recessed (#10-32 x 1/2")
306-347T1-05 1 380, 416 Volt il 306~3400-02 2 Rod-End, Actuator
306-34171-06 1 4890 Vol 12 870-0131 4 Nut, Lock - External Tooth
2 Capacitor {#10-32}
312-0203 2 380, 416, 480 Volt 15 332-1445 4 Tie, Cabie
312-0204 1 208, 220, 240, 6800 Yolt 16 Switch Assy (See Separarate
3 Breaker, Gircuit For Components)
320~-0608 1 -3B0, 416, 480 Volr . 3063723 o1 3 Pole
320-0608 i - 208, 220, 240. 800 Volt 306-3709 1 - 4 Pole
4 308-~3483 4 Swacer. Actuator 17 98-6366 1 Decal, Cover . ;
& 800-0021 4 Screw, Can - Hex Head i8 815-0657 6 Screw. Hex Head — Slotted
(1/4-20 x 4-1/2") 1410-32 3'1/2?)
6  950-0040 6 Washer, Lock (1/4") 19 J06-3T15 1 Cover, Switch - Transfer -
T 326-0018 53 Washer, Flat (1/4") 20 306-3473 1 Rod. -Actuator .
3 812-0062 2 Screw, Round Head 21 800-0007 2 Screw, Cap - Hex Head
(#6-32 x 7/16") (1/4-20 x 1/2")
9 B8T0-0183 2 Nut, Loek — External Tooth

- .. T rionton T Redistribution or publication of this ddcumant
Z o i 7 lbyanymeans,is strictly prohibited: -+ .
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REF
NO.

G B

a

el
AR o Ta SRt R 4 )

R S
B B

25
26
27

28
29

-1‘30‘
., 3%

33
© 34
a5
a6
37
38

PART
NO.

J08-3701
3063649
306-3417

306-3476-01

B70-0394
337-2438
306~1306,
337-2456 ¢
306-3482
306-3729
306-3476-02

306-3705
306-3634
508-0253
206-3719
306-3721

306-3723

306-3659
306-3656
306-3670
306-3783 .
30e-3927 "
306-3689
309-0616
306-3718
306-1987
516-0233
5i8-0115
553-0003
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Swiich ASsemb1y

3 Pole
PART REF
DESCRIPTION NO.
Base 329
Barrier, Base - Transfer
Switch Assv, Auxitiary [See 40
Separate Page For Components)
flock & Crossbar, Normai (See
Separate Paqe For Components) 41
Standoff. Threaded
Bus. Load
Plate. Mounting -~ Hand]e 42
Stab '
Bar. Interiock 43
Arm, Interlock
Block & Crossbar. Emergency 45
{See Separate Page For
Component s} 47
Cover, End 48
Bar. Support 49
Busning
Bar. Supnort 51
Finger Assy (See Separate 52
Page Components)
Handle Asay (See Separate 54
Page For Components) 55
Wheei, Bvpass
Sieeving, Whee i
Sleeving, Wheel 36
Br scket, Indicator 517
Plate. Indicating 58
Bracket., Actuator 59
Switch, Action - 3Snap 60
Spacer
Barrier, 3witch 63
Pin, Clevis
Ring
Washer, iock - External Tootn
(#6) ‘

PART
NO.

812-0072

£15-0446

815-049¢

812-0059
815-0652
800-0003

815-0790-01
815-0790-02
800-0008

815-0667
800-0010C

8§50-0Q40
815-0447

526-0018
338-2647
861-0027
B&2-0001 ,
800-0027

851-0028

QY
USED

B

Ly o Qan b
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Washer,

PART
DESCRIPTION

Screw. Round Head
{#6-32 x 1-3/4")

Screw, Round iead - Cross-—
Recessed with Internal tooth
[#8-32 x 1/2")

Screw, Round Head - Cross-
Recessed with Internal Taoth
[#8-32. x 3/4") -

Screw, Round Head .

(46 az x 1/4") :

Screw Slotted ~ Hex Head
(#10-32 x11/2")

Screw, Cap'* Hex' Head
{(1/4-20 » 1/2™) :

Screw. Shoulder (1/4-20 x o/d“}

Screw, Shoulder (1/4-20 x 1™)

Screw. Cap - Hex Head, .

(1/4-20 x 1-1/4"y .

Screw, Cap - Hex Head Internatl

Screw. Cap - Hex Head
[1/4-20 x 1-3/4")

Washer. Lock [1/74"1 -

Screw. Round Heao - Cross—
Recessed with Intarnai tooth
{#8-32 x 3/4"} .

Flat (1/4")

Wiring

Harness .

Washer, Spring - Con1ca1 (1/4")
Nut. i Maching - Hex | il/4 20}
Screw. Cap <+ Hex Heaa ‘y= i
{5/16-18 x '7/8%) oL
wWasher,
{5/16")

Spring: - Lon1cali

médopument
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REF

PART
NC.

306-3701
J06-3649
306-3417

306-3580-L 1

870-0394
337-2498
306-1396
337-2463
337-2456
J06-3482
308-3729%
J06-3580-02

306—-3578

3063705
306-0268
3063576
306-2352
3063627
306-3634
508-0253
306-3719
306-3721

306-3723

306-3659
306-3656
306-3670
3063783
306-3827
306-3689
309-0818
306-3718
306-1987
516-0233
518-011%
853-0003

QrY
USED
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Switch Assembly

4 Pole
PART REF
DESCRIPTICON NO.
Base 39
Rarrier, Base - Transfer
Switch Assy, Auxiliary (See 40
Separate Page For Componentsi
Block & Crossbar. Normal (See
Separate Page For Components) 41
Standoff, Threaded
Bus, Load
Plate. Mounting - Handle 42
Spacer, Bus
Stab 43
Bar, Interlock
Arm, Interiock 44
Block & Grossbar, cmergency
(5ee Separate Page For 45
Components}
Block & Contact Assy (See ' 46
Separate Page For Components!
Cover, End 47
Chute, Arc 48
Cover, Chute — Arc 49
Insulator, Chute - Arc
Soacer, Bleck - Mounting 51
Bar, Support - Load 62
Bushing
Bar, Support 53
Finger Assy (See Separate
Page Components)
Handle Assy (See Separate 54
Page For Components) 55
Wheel, Bvobass
Sleeving, Wheeli
Sieeving, Wheel 56
Bracket, Indicator 57
Plate, Indicating 58
Bracket, Actuator 59
Switch, Action - Snap 60
Spacer
Barriar, Switch 63
Pin., Clevis
Ring
Washer . Lock - External Tooth

(#6)

14

PART
NO.

B12-0072

B815-0446

815-0496

§12-005%
E15-0652
515-0521
800-0003
815-0261
815-0790-01
815-0750-02
200-0008

815-0687
800-0010

815-0656

B50-0040
815~0447

526-001&
338-2647
B851-0027
362-0001
800-0027

B51-0028

QY
USED

RS IEAS]

27
28
12
i6

1€

PART
DESCRIPTION

Screw. Round Head
(#6~32 x 1-3/4")

Screw, Rouna Heag - Cross—
Recessed with Internal tootn
{(#8-32 = 1/2"}

Serew. Round Head -~ Cross-
Recessed with Internai Tooth
(#8-32 x 3/4")

Screw, Round Head

{#6-32 x 1/4")

Screw, Slotted — Hex Head
{#10-32 x 1/2")

Screw. Pan Head - Seif-Tappir
(#10x1/2")

Screw, Cap - Hex Head
(1/4-20 x 1/2"})

Gerew, Soif-Tabping
(1/4-20 » 1/2")

Scrow. Shoulder {1/4-20 x 3/4

Screw. Shoulder (1/4-20 x 1"}

Screw, Gap - Hex Head
(1/4-20 x 1-1/4")

Screw, Cap - Hex Head Integrne

Screw. Cap - Hex Head
(1/4-20 x 1-3/4"})

Screw, Machine - Round Head
Cross—Recessed With Internal
Tooth {1/4-20 x 2-3/4")

Washer, Lock {1/4")

Screw. Round Head - Cross-
fecessed with Internal Looth
{#8-32 x 3/4")

Washer, Flat {1/4")

Harness, Wiring

Washer, Spring -~ Conical (1/¢

MNut. Machine - Hex (1/4-20)

Screw. Cap - Hex Head
{5/16~18 = 7/8")

Washer . Spring — Conical
{5/18")

Redistribution or publication of this document

by any‘means, is strictly prohibitéd. .
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REF
NG,

L3 N2

=

SRR s B T s S W e R

e

13

14
i6
i7
18

22
23
24
25

26

21
28
29
30
31
32
33
4
35
36
37
38

PART
NOC.

308-3701
3063645
306-3417

306--3580-01

870-0394
337-2498
306-1396
337-2465
3372456
3063482
306-3729
J06-3580~02

306-3578

308-3705
306-0268
306~-3576
306-2352
306-3627
306-3634
508-0253
336-3719
306-3721

306-3723.

306-3659
3063656
306-3870
306-3783
306-3927
306-3689
309-0816
J06-3718
306-1987
516-0233
518-0115
853-0003

Qry
USED

—

o

1

4
6
2
2
12
1
2
i
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Switch Assembly

Pole
PART REF  PART
DESCRIPTION NC. NO.

Base 35 812-0072
Barrier, Base - Transfer
Switch Assy, Auxiliary (See 40 Bib-0446
Separate Page For Components)
Block & Crossbar. Normal {See

Separate Page For Components) 4% 815-0496
Standoff, Threaded
Bus, Load
Plate, Mounting — Handle 42 812-0059
Spacer, Bus
Stab 43 815-0652
Bar. Interlack
Arm, Interiock 446 B15-05627
Blook & Crossbar, Emergency

{See Separate Page For 45 BO0-0003
Gomponents)
Block & Contact Assy [See 46 B815-0261
Separate Page For Companents]
Cover, Etnd 47  815-0790-01
Chute. Arc 48 815-0790-02
Cover., Chute - Arc 49  800-000B
Insulator. Chute - Arc
Spacer, Block - Mounting £1 B815-0667
Bar, Support - Load 52 800-0010
Bushing

Bar. Support 53 815-0656
Finger Assy (See Separate

PFage Components)

Handle Assy (See Separate 54 §H0-0040
Page For Components) 55 815-0447
wheel, Bvpass

Sleeving, Wheel

Sieeving, Wheel 56 526-0018
Bracket. Indicator 57 338-2647
Plate, Indicating 58 B51-0027
fracket, Actuator 59 882-0001
Switch, Action - Snap 60 BO0C-0027
Spacer
Barrier, Switch 63 B5h1-0028
#in, Clevis
Ring
Washer . Lock - External Tooth

[(#6)

19

Qry
USED

o]

£ O

1

Fo o]

=

27
28
12
15

16

PART
DESCRIPTION

Screw, Round Head
(#6-32 x 1-3/4™)

Serew. Round Head - Cross-
Recaessed with I[nternal tooth
(#8-32 x 1/2")

Screw, Round hHead - Cross=-
Recessed with Internai Tooth
{#8-32 x 3/4") ‘

Screw. Round Head
{#6-32 x 1/4")

Screw, Slotted ~ Hex Head
{#10-32 x 1/2")

Screw, Pan Head ~ Self-Tappincg
(#10x1/2")

Screw, Cap - Hex Head
{1/4-20 x 1/2")

Screw, Self-Tapping
{1/4-20 x 1/2") _

Screw. Shoulder (1/8-20 x 3/4'

Screw, Shoulder (1/4-20 x 1)

Screw, Cap - Hex Head
{1/4-20 x 1-1/4")

Screw, Cap - Hex Head Interna

Screw. Cap - Hex Head
(1/4-20 x 1-3/4")

Screw, Machine - Round Head
Cross—Recessed With Internal
Tooth {1/4-20 x 2-3/4")

Washer, Lock [1/4"}

Screw. Round Head - Cross-
Recessed with Internal tooth
(#8-32 x 3/4™}

Washer. Flat (1/4")

Harness, Wiring

Washer . Spring - Conical (1/4'

Nut, Machine - Hex [1/4-20)

Screw, Cap - Hex Head
[6/16-18 x 7/8")

Washer. Spring - Conical
{5/16")

Redistribution or publicat‘ion of this document
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"Block & Crossbar Assembly
3 Pole - .
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Block & Crossbar Assembly

3 Pole
REF  PARY Qry PART REF  PART Qry PART
NO. NO, USED DESCRIPTION NO. NOQ . USED DESCRIPTION
i 306-2976 1 Biock 8 306-0273 2 Bracket. Mounting
2 306-0264 3 Strap, Line 9 81i5-0449 3 Screw. Round Head - Cross-—
3 A06-2357 3 Insulator. Chute - Arc Recessed with Externai Tootl
4 ENE-0268 3 Chute. Arc {#10-32 x 3/4")
5 B15-0183 3 Screw. Flat Heao (#10-32 x 11 306-2301 1 Barrier. Chute ~ Arc
5/8") 12 812-0082 2 Screw. Round Head (#8-32 x
6 855-D008 3 Washaer. Lock - External Tooth 3/4") ,
Counter-Sunk (#10) 13 8850-0025 2 Washer. Lock (#3)
T Crossbar 14 526-0003 re Washer, Flat [(#8)
306-3406 i Naormal
308-3407 1 Emergency
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Block & Crossbar Assembly
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Block & Crossbar Assembly

4 Pole
REF  PART Qry PART REF  PART QTY PART
NO. KO, USED DESCRIPTION NO. NO. USED DESCRIPTION
L 306-2976 1 Block 8 306-0273 2 Bracket . Mounting
2 306—-0264 3 Strap, Line 9 815-0449 a Screw. Round Head - Cross-
3 306-23%7 3 Insulator. Chute - Arc Recessed with External Tool
4 306-0268 3 Chute, Arc {#10-32 x 3/4"}
5 B15~-Q163 3 Screw, Round Heao (10-32 x 11 306~2301 1 Barrier. Chute - Arc
5/8") iz 812-0082 2 Screw, Machine - Round Head
8 855-0008 3 Washer, Lock - Fxternal Tooth {#8-32 x 3/4™)
Counter—-Sunk [#10] 13 850-0025 2 Washer, Lock (#8)
7 Crossbar 14 526-0003 2 Washer. Fiat (#8)
J06-3408 1 Normai
3063408 1 Emergency

Redistribution or publication of this document
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AuxilTliary Switch Assembly
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Auxilliary Switch Assembly

REF  PART QrY PART REF  PART QTY PART

NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION

1 306~3420 2 Bracket, Mounting 4  870-0201 2 Nut, Lock (#6-32)

2 306-3331 5 Barriar, Switch 5  309-0393 4 Switch. Action ~ Snap
3 B8lo-0686 2 Screw. Hex Head - Slotted

(#6-32 x 3-1/4"}

Redistribution or publication of this document
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Block & Contact Assembly
4 Pole
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Block & Contact Assembly

4 Pole

REF  PART QTY PART REF  PART QTY PART
NO. NO. USEDR DESCRIPTION NO. NO. USED DESCRIPTION

1 306-3572 i Block. Contact 6 815-0163 1 Screw, Flat MHeag {#10-32 x

2 470-0393 1 Insert. Threaded (5/16-18} 5/8")

3 518-043b i Ring 7 3550008 1 Washer, Lock - External Toot
4 306-0264 1 Strap. Line Counter—Sunk {#10)

5 BT0-03%6 1 Insert. Threaced [(#10-32)
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Finger Assembly
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Contact Finger Assembly

REF  PART QY PART REF  PART QY PARY
NG NG USED DESCRIPTION NG.  NO. USED DESCRIPTIONR
1 306-36396 8 Finger 4 306-3693 1 Divider, Contact
2 802~0045 2 Screw, Cap - Socket Head 5 306-3692 4 Spring., Contact
{17420 x 5/8") 6 306-3695 2 Support. Spring
3 306-3694 1 Spacer, Finger 7 850-0040 2 Washer, tock (1/4"}

Redistribution or publication of this document
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Handle Assembly

REF  PART QTY PART REF  PART QryY PART
NG, NO . USED DESCRIPTICON NO. NO. USED DESCRIPTION
i B1lz-0088 1 Screw. Macnine - Round Head 4 306-3832 1 Handle, Switch - Left Hand
{#8-32 x 1-1/4") 5 812-0090 i Screw, Machine - Round Head
2 B70-0235 2 Nut . Lock {#B8-32) (#8-32 x 2-1/4"}
3 306-3831 i Handle, Switch - Right Hana

Redistribution or publication of this document
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Bypass Frame Assembly
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Bypass Frame Assembly

REF  PART QTY PART REF PART QY PART
N, NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
i Switch Assv. Bvpass (See 51 516-0233 il Pin, Clevis
Separate Page Foir Comwonents) 52 516-0234 2 Fin, Clevis
rront Connect 53 51B-0115 13 Ring
306-3794 i 3 Pole 54 309-0611 4 Switch, Action - Snan
053707 1 4 Pole 35 Ele-0202 2 Fin. Soring (1/8 x 1)
Rear Connect 57 516-0235 2 Pin. Clevis
306-3795% i 3 Poie 58 308-0957 1 Switch, Selector
306-37496 i 4 Pole 58 322-0137 1 Light, Indicating
2 308-37a1 1 Operator Assy, Bypass (See 60 812-0088 4 Screw, Round Head
Separate Page For Components) {#6-32 x 1")
3 306-3743 2 Bracket, Actuater 61 98-6383 1 Tag, Caution
4 306-3638 2 Guide, Plunger 62 870-0183 8 Nut. Lock -~ Hex with Externa’
5 306-3636 2 Plunger, Nylon Tautn
6 306-3648 2 Rod. Actuator 63 A415-0157 2 Corew, Set {$10-32 x 1/4™)
7 306-3650 2 Spring, Contact 64 81i5-0652 20 Screw, Slotted - Hex Head
# 306-3687 1 Bracket, Block - Terminal {#10~-32 x 1/2")
§ 306-3665 2 Rail, Pivoting 65 @70-0212 4 Nut. Lock - Flanged {1/4-20}
10 306-3668 2 Bracket., Mounting - Base ¢ 98-5387 i Label, Danger
11 306-39386 1 Arm 67 BT0-0188 2 Nut. Lock #10-32)
12 306-3875 1 Cover., Shutter 68 870-0048 2 Nut, Locit (5/16-18)
13 306-3678 1 Rail, Lower - Right MHang 6% B15-02%0 43 Screw. Cap -~ Hex Head
14 306-3725 1 Rail, Upper - Left Hand {1/4-20 « 5/8")
15 306-3684 1 Rail. Upper - Right Hand 70 500-0005 3 Screw, Cap - Hex Head
16 306-3680 1 Bracket. Shutter {(1/4-20 » 3/4")
17 306-3682 1 Support, Weldment - Left Hand 71 8&50-0040 12 Washer, Lock {1/4")
18 306-3683 1 Cover. Moveable 72 526-0018 10 Washer, Flat {1/4")
19  306-3685 2 Link. Shutter 73 BT0-0065 ] Nut, Locik {1/4-20)
20 306-3686 i fod, Shutter T4 815-0261 5 3crew. Hex Washer Head -
21 306-3887 1 Rail, Lower - Left Hand Seif-Tapping (1/4-20 x 1/2"}
22  306-36838 2 Bracket. Support T8 800-0051 6 Screw, Cap - Hex Head
2% 306-3702 2 Bar. Interiock {3/8-16 x i-1/4"}
24 306-3703 2 Bracket, Stob 76 526-0029 6 Washer, Flar (3/8")
25 206-3932 3 Bracket, Trib 77  850-0050 6 Washer, Lock (3/87)
26 306-3842 1 Reducer, Speed 78 812-0072 2 Screw, Round Head
27 306-3721 1 Shaft. Drawout (#6-32 x 1-3/4")
28 306-37372 i Lever, Crank 79 815-0651 4 Screw, Machine - Round Head
29  306-3733 1 Spacer. Handle {Special) (#8-32 x 3/4")
30 306-3933 1 Shaft. Threaded 80 870-0257 2 Nut. Lock — Flanged {5/16-18}
31 306-3923 i Guide, Stop 82 5i6-0042 2 Pin, Cotter
3z 306-3738 2 Cover, Lug 83 305-0653 i Rectifier. Bridge
33 306-3739 4 Bracket, Cover - Lug 84 332-2420 6 Mount, Tie ~ Cable
34 306-3T40 1 Pin, Guide 85 332-0941 8 Tie. Cable
35  306-3750 Z Spacer, Shutter 86 338-2649 1 Harness, PFrame - Bypass
35 306-3931 1 Lever, Pilunger 87 815-0795 2 Screw, Shoulder (#6-32)
37 306-3776 1 Arm, Indicator 88 9B-8352 1 Label, Position - Switch
38 306-3918 1 Collar, Locking 89 98-6376 1 fDecal, Cover - Lug
3¢ 306~3778 1 Plate, Indicater 90 9B-6377 1 fecal, Cover - Lug
40  332-3059 1 Block, Terminai 91 332-3091 1 Strip, Marker
41 332-2832 1 Block. Terminal 92 332-3092 1 Strip, Marker
42  306-1987 5 Barrier, Switch 93 98-6107 1 l.abel, Caution - Jumper
43 306-3681 1 Support. Side - Right Hand 94 332-2605 2 Jumper, Terminal
44 306-3841 1 Bracket, Reducer - Spead 95 815-0447 1 Serew. Round Head - Cross-—
45  306-3684 2 Link, Drive Recessed with Internal Tootk
46 306-3769 2 Bracket, Panel - Control (#8-32 x 3/4")
47  306-37234 2 Coliar, Threaded (.62} 96 526-0012 2 Washer, Flat {#10)
48 870-0469 4 Pushnut 97 98-5589 1 Tag. Caution
49 508-0253 2 Bushing 98 516-0104 i fin, Roil {1/4 x 1-1/2")
50 406-0714 i Knob. Ball 101 306-3965 1 Coupling, Reducer
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#ypass Frame Assembly
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Bypass Frame Assemdly

REF  PART QrY PART REF  PART QTY PART
NO. NO. USED DESCRIPTION NO . NG USED DESCRIPTION
1 Switch Assy, Bypass (See 51 516-0232 11 Pin, Clevis
Separats Page For Qombponents) 52 516-0234 2 Pin. Clevis
Front Connect 33 518-0115% 13 Ring
308-3794 1 3 Poie 54 309-0811 4 Switch, Action -~ Snap
J06-3707 1 4 Pole &85 B516-02D7 2 Pin, Spring {1/B x 1")
Rear Connect 5T 516-0238 2 Pin. Clevis
306-3785 1 3 Pole 58 308-0957 1 Switch. Seiector
306-3796 1 4 Pole 54 322-0137 1 Lignt, Indicating
2 206~3761 1 Operator Assy, Bypass (See 860 812-0068 4 Screw, Round Head
Separate Page For Components) {#6-32 x 1"}
3 306-3743 2 Bracket. Actuator 61 98-6383 1 Tag, Caution .
4 306-3638 ? Guide, Plunger 62 870-0183 8 Nut, Lock - Hex with Externa
5 306-3638 2 Plunger. Nylon Tooth
6 306-3648 2 Rod. Actuator 63 815-0157 2 Screw, Set [#10-32 x 1/4")
7 306-3650 2 Spring, Contact 64 B815-0852 20 Screw, Slotted - Hex Head
8 306-3662 1 Bracket., 8lock - Terminai (#10-32 x 172"}
9  306-3665 2 Rail. Pivating 65 8T0-0212 4 Nut, Lotk =~ Flanged (1/4-20)
10 306-3668 2 Bracket, Mounting - Base 66 98-53a7 i Labei. Danger
11  306-3836 i Arm 67 870-0188 2 Nut, Lock (#10-32}
12 306-3675 1 Cover, Shutter 68 870-0048 2 Nut. Lock {5/16-18)
13 3083678 i Rail, Lower - Right Hand 69 815-0230 43 Screw, Cap - Hex Head
14 306-3725 i Rail, Upper - Left Hand (1/4-20 x 5/8")
15 306-3664 1 Raii. Upper - Right Hand 70 8O0O-0005 3 Screw. Cap - Hex Head
16 306-3530 1 Bracket, Shutter (1/4-20¢ x 3/4")
17T 306-3682 1 Support, Weidment - Left Hand 71 &50-0040 12 Washer ., Lock (1/4")
18  306-3683 i Cover, Movasahie 72 526-0018 10 Washer, Flat (1/4"})
18 306-3685 2 Link, Shutter 73 BT0-0085 8 MNut. Lock (1/4~20}
20 306-3686 1 Rod, Shutter T4 815-0281 5 Screw. Hex Washer lHead -
21 306-3687 1 Rail. Lower - Left Hand Self-Tapping (1/4-20 x 1/2"
22 306-3688 2 Bracket, Support 75 8000051 6 Screw. Cap - Hex Head
23 306-3702 2 Bar, Interlock [3/8~16 x 1-1/4"}
24 306-3703 2 Braciket, Stop T6 526-0029 6 Washer, Flat (3/8")
25 306-3932 3 Bracket, Trip 77 850-0050 6 Washer. Lock (3/8")
26 306-3842 1 Reducar ., Speed T8 812-0072 2 Screw, Round Head
27 308-3731 1 Shatt. Drawout (#6-32 x 1-3/4")
28 306-31732 1 Lever, Crank T3 B815-0651 4 Screw. Machine - Round Head
29 306-3733 1 $pacer. Handle {Special) (#6-32 x 3/4")
30 306-3933 1 Shaft, Threaded 80 &T0-0257 2 Nut, Lock - Flanged (5/16-18
31 306-3923 1 Guide. Stop 82 £516-0042 2 Pin. GCotter
32 306-3738 2 Gover, Lug 83 305-0653 i Rectifier, Bridge
33 306-373% 4 Bracket, Cover -~ Lug 84 332-2420 5] Mount, Tie - Cable
34 306-3740 1 Pin, Guide 45 332-0941 3 Tie. Gable
35 306-3750 2 Spacer., Shutter 86 338-2649 1 Harness, Frame — dypass
36 306-3931 1 Lever, Plunger 87 §15-0795 2 Screw, Shoulder [#6-32]
37 306-3776 1 Arm, Indicator g8 98-6352 1 Labei. Position — Switch
38 306-39)8 1 Collar, Locking 83 98-6376 1 Decal, Cover - Lug
38 306-3718 1 Plata, Indicator 90  98-63T7 1 Decal. Cover - Lug
43 332-3058 1 8ilock, Terminal 91 332-3091 1 Strip, Marker
41 332-2832 1 Block, Terminal 92 332-3092 1 Strip., Marker
42  306-1987 5 Barrier, Switch 93 98-6107 1 Label, Caution - Jumper
43 306-3881 1 Support. Side — Right Hand 94  332-2605 z Jumper, Terminal
44 306-3841 1 Bracket, Reducer - Speed 85 815-0447 1 Screw, Round Head - Gross—
45 308-3684 2 Link. Drive : Recessed with Interral Toott
46 306-3769% 2 Bracket. Panel - Controi (#8-32 x 3/4")
47T  306-3734 2 Collar, Threaded [.62) 96 526-0012 Z Washer, Filat (#10)
48 870-046% 4 Pushnut 97  98-5589 1 Tag, Caution
49 S50B-0253 2 Bushing 98 516-0104 1 Pin, Roll {1/4 x 1-1/2")
50 406-0714 1 Knob. Bali 101 306-3965 1 Coupiing, Reducer
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Bypass Frame Assembly
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PO D AW

PART
NO.

306-3794
306--3707

306-3795
306-3796
306-3761

306-3743
306-3638
3063636
308-3648
306-3650
3063662
306-3665
306-3668
306-38386
306-3675
306-3678
306-3725
306-3664
306-3680
306-3682
306-3683
306--3685
306-3686
306-3687
306-3688
306-3102
306-3703
306-3932
3063842
306-31731
306-3732
306-3733
306-3933
S06-3923
J06-3738
306-3739
306-3740
306-3750
306-3931
306-3776
306-3918
306-3778
332-3059
332-2832
306-1987
306-3681
306-3841
306-36684
306-3769
306-3734
870-0469
508-0253
406~0714

QTY
USED
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Bypass Frame Assembiy

PART
DESCRIPTION

Switeh Assy, Bvoass {See
Separate Page For GComponents)
rront Connect
3 Pole
4 Pole
Rear Connect
3 Pole
4 Pole
Overator Assy, Bypass (See
Separate Page For Combonents)
Bracket, Actuator
Guide, Plunger
Miunger, Nylon
Rod. Actuator
Spring., Contact
Bracket, 8lock - Terminai
Rail, Pivoting
Bracket, Mounting - Base
Arm
Cover, Shutter
Raii. Lower — Right Hand
Rail, Upper - Left Hand
Raii. Jpper - Right dand
Bracker. Shutter
Support, Weloment -~ Left Hand
Cover, Moveabie
Ling, Shutter
Rod, Shutter
Rail. Lower - Left Hana
Bracket, Support
Bar, Interiock
Bracket, 3top
Bracket, Trip
Reducer. Speed
Shaft. Drawout
iever. Cranx
Spacer. Handle
3haft., Threaded
Guide, Stop
Cover., Lug
dracket. Cover - Lug
Pin. Guiae
Spacer. 3Shutter
Lever, Plunger
Arm. Indicator
Collar, Locking
Plate. Indicator
Block. Terminal
Block. Terminal
Barrier, Switch
Support, Side - Right Hand
Bracket, Reducer - 5peed
Link. Orive

Bracket. Paneil - Contreil
Collar, Threaded (.62}
Pusnnut

Bushing

Knob. Balil

REF
NO.

21
52
33
54
55
57
58
59
60

61
62

63
64

65
66
&7
68
e

10

101

PART
NO.

516-0233
516-0234
518-0115
309-0611
516-0202
£16-0235
308-0957
322-0137
812-0068

98-F3R3
870-0183

815-0157
£15-0652

870-0212
98-5387

870-0188
§70~0048
815-0290

BOO-0005

850-0040
526-0018
870-0065
815-0261

800-0031

526-0029
B850-0050
812-0072

815-0651

370-0257
516-0042
305-0653
332-2420
332-0941
3386-2649
815-0795
98-6352

98~6376

98-63T7

332-3091
332-3092
98-6107

332-2605
815-0447

526-0012
98-5589

516-0104
306-3965
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PART
DESCRIPTICN

Pin. Clevis

Pin, Clevis

Ring

Switch. Action - Snap
#in, Spring {1/8 x 1")
Pin, Clevis

Switch. Selector

Light, Indicating
Screw. Round Head
{#6-32 »x 1")

Tag, Caution

Nut., Lock - Hex witn Externai
Teoth

Screw. Set (#10-32 x l/4")

Screw, Slotted - Hex Head
(#10-32 x 1/2")

Nut. Lock - Flanged {1/4-20)

iabel, Danger

Nut, Lock [#10-32)

Nut, Lock (§/16-181

Screw, Cap - nex Head

(1/4-20 x 5/8"}

Screw. Cap - Hex Head
(1/4-20 x 3/4%)

Washer. Lock {1/4")

Washer, Filat [1/4")

Nut, Lock {1/4-20)}

Screw, Hex Washer Head -
Self-Tapping {1/4-20 x 1/2")

S¢rew, Cap - Hex Head

3/8~16 x 1-1/4")

washer, Flat (3/8")

Washer, Lock {3/8")

Screw, Round Head

{#6-32 x 1-3/4")

Screw. Machine - Round Head
{Special) {#6-32 x 3/4")

Nut, Lock - Flanged {5/16-18)

Pin. GCotter
Rectifier, DBridge
Mount, Tie - Cable

Tie. Gabie

Harness, Frame - Bvpass

Screw., Shoulder (#6-32})

Label, Position — Switch

Decal, Cover - Luog

Decal. Cover - Lug

Strip, Marker

Strip, Marhker

L.abel, Caution - Jumper

Jumper, Terminai

Screw. Round Head - Cross-
Recessed with Internal Tooth
{4832 x 3/4™)

Washer ., Flat (#10)}

Tag. Caution

Pin. Roll (1/4 » 1-1,2")

Coupliing. Reducer
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24
28
27
28
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30
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PART
NO.

306--3633
306-3649
306-3417

306-3476-01

332-2463
337-2459
3372460
337-2461
337~2458
332-2305
306-3482
306-3729

306-3476-02

306-3753
306-3712
306-3717
306-3716
306-3713
516-0238
516-0040
B815-0446

815-0498

QTY
USED

fun
RO MW RO — LoV ]

—

RO EEERRND

Bypass Switch Assembl

Front Connect
3 Pole

PART
DESL.IPTION

Base. Insert

Barrier. Base

Switch Assy, Auxiliary (See
Separate Page For Components)

Block & Crossbar Assy (See
Separate Page For Components)

Ring, Terminal

Bus, Stab - Emergency/Normal

Bus. Lug - Load

Bus, Stab - Load

Bus. Lug - Normal/Emergency

Standoff. Insulator

Bar. Interlock

Arm, Interlock

Lug, Solderless

B8lock & Crossbar Assy (See
Separate Page For Components)

Bracket, Support - Spring

Handle., Actuator

Bracket, Plug ~ Seedisc

Bracket, Base - Secdisc

Spring, Secdisc

Pin, Clevis ~ Secdisc

Pin. Cotter (3/32 x 1"}

Screw, Round Head — Cross-
Recessed with Internal Tooth
{#8~32 x 1/2%)

Screw, Round Head - Cross-
Recessed with Internal Tooth
(#8-32 x 3/4")

REF
NO.

32

33
34

35
38
39
40
41
42

43
44
45
46
47
49
50
51
52

b3

PART
NO.

815-0449

800-0007
800-0003

800-0ole
850-0040
526-0018
B51-0027
862-0001
800-0028

800~-0030
800-0031
5260022
851-0028
B62-0015
306-3663
337-1049
800-0036
815-0261

332-1348

Y

OTY
USED

1B

24

30
24
24
21

PART
DESCRIFTION

Screw, Pan Head ~ Cross-—
Rececssad with External Tooth
(#10-32 x 3/4")

Screw, Cap - Hex Head
(1/4-20 x 1%}

~ Screw, Cap -~ Hex Head

{17220 x 1/2"}

Screw. Cap - Hex Head

Washar, Lock {1/4")

Washer, Flat {1/4")

Washer, Spring - Conical (1/4

Nut, Hex (1/4-20) '

Screw, Cap — Hex Head
{5/16-18 = 1"}

Screw. Cap - Hex Head
(5/16-18 x 1-1/4"}

Screw, Cap - Hex Head
(5/16-318 « 1-1/2")

Washer, Flat {5/16")

Washer, Spring - Conical (5/1€

Nut. Hex [5/16-18)

Bracket. Shutter

Bar, Neutratl

Screw, Cap ~ Hex Head
[5/16~18 x 2-1/2") ‘

Screw, Hex Washer Head — Self-
Tapping (1/4-20 x 1/2")

Spacer, Bar - Neutral

Redistribution or publication of this document
by.any means, is. strictly prohibited.”
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Front Connect
3 Pole
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REF
NO.

[ S

=

PART
NO. U

wn

306-3633
306-3649
306~3417

e

306-3476-01

—

332-2463
337-2459
337-2460
337-2461
337-24568
332-2305
306-3482
3063729

)

RN DLW OO

306-3475-02

306-3753
308-3712
3063717
306-37186
306-3713
516-0238
516-0040
815-04486

8RO PP = RO

8150496

-3

o
2

EL

Bypass Switch Assembly

Front Connect

Pole
PART REF
RESCRIPTION NO.
Base., Insert 32
Barrier. Base
Switch Assy, Auxiliary (See
Separate Page For Components) 33
Block & Crossbar Assy {See
Separate Page For Components) 34
Ring, Terminal
Bus, Stab - Emergency/Normal 35
Bus. Lug ~ Load 38
Bug. Stab - Load 349
Bus. Lug — Normal/Emergency 40
Standeff, Inaulator 41
Bar. Interlock 42
Arm, Interiock
tug, Soliderless 43
Block & Crossbar Assy {See
Separate Page For Componerts) 44
Bracket, Support - Spring
Handle, Actuator 45
Bracket, Plug - 3Secdisc 46
Bracket, Base - Secdisc 47
Spring, Secdisc 48
Pin, Clevis - Secdisc 50
Pin. Cotter (3/32 x 1i") 51
Screw, Round Head - Cross-—
Recessed with Internal Tooth 52
(#8-32 x 1/2")
Screw, Round Head - Cross- 53

Recessed with Internal Tootn
{#8-32 x 3/a™M)

PART
NO.

B15-044%

800-0007
800-0003

800-0010
850-0040
526-Q018
851-~0027
862-0001
BOO-0028

800-0030
8000031
526-0022
851-0028
B§2-0015
3063663
337-1049
800-0035
816-0081

332-1348

oty
USED

18

24

30
24

21

R0 W

-

PART
DESCRIPTION

Screw,. Pan Head - Cross-
Recessed with External Tooth
{#10-32 x 3/4")

Screw. Cap - Hex Head
{1/4-20 x 1)

Screw, Cap - Hex Head
(1/2-20 x 1/2")

Screw. Cap - Hex Head

Washer, lLock (1/4")

Washer, Flat (1/4")

Washer, Spring - Conical

Nut, Hex {1/4-20)

Screw. Cap - Hex Head
{5/16-18 x 1"}

Screw, Cap - Hex Head
{8/16-18 =x 1-1/4"}

Screw, Cap — Hex Head
{5/16-18 = 1-1/2"}

Washer, Flat (5/16")

Washer, Spring - Conical (5/1%

Nut. Hex (5/16-18)

Bracket., Shutrter

Bar. Neutral

Screw, Cap — Hex Head
{5/16-18 x 2-1/2")

Screw. Hex Washer Head - Self-
Tapping (1/4-20 x 1/2")

Spacer. Bar - Neutral

[1/4n

Redistribution or publication of this dobleént
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PART
NO.

306-3633
306-3649
3063417

306-3580-01

332-2463
337-245%
337-2460
337-2461
337-2458
332-2305
306-3482
306-3727

306-3880-02
306-3578

306-0268
306-3576
306-2352
306-36217
306-3712
306-3717
306-3716
306-3713
516-0238
516-0040
815-0446

£€15-0496

QTY
USED

RO ber bt

=

Py

Bypass Switch Assembly

Front Connect
4 Pole

PART
DESCRIPTION

Base, Insert

Barrier., Base

Switch Assv, Auxiliary {See
Separate Page For Components!)
Block & Crossbar Assy (See
Separate Page For Components}
Ring, Terminal

Bus, Stab - Emergency/Normai
Bus. Ltug - Load

Bus, Stab - Load

Bus, itug - Normal/Emergency

Standoff. Insuiator

Bar. Interlock

Arm, Tnteriock

Lug, Soiderless

Block & Crossbar Assy {See

“Sepagrate Page For Components)

Shuter/Arc

Cover” Chute - Arc

Insulator. Chute ~ Arc

Spacer, Block - Mounting

Handle, Actuator

Bracket. Plug -~ Secdisc

Bracket, Base — Secdisc

Spring, Secdisc

#in, Clevis - Secdisc

Pin, Cotter {3/32 x 1")

Screw. Round Head - Cross-
Recessed with Internai Tooth
{#8-32 x 1/2")

Screw. Round Head - Cross-
Recessed witn Internal Tooth
(#8-32 x 3/4%)

REF
NO.

3

32

33
34
35
36
317
38
35
40
41
42
43

44

PART
NO.

315-0527

815-0449

800-0007
300-0003
300-0010
812-0i62
854-00i5

850--3040
226-0018
851-0627
862-0001
800-0028

800-0030
800-0026

526-0022
851-0023
862-0015
337-2465
306-3663
306-37T53
815-0261

QrY
USED

i4

34

[+ B

E LR A SN I

PART
DESCRIPTION

Screw. Pan Head - Seif-Tappin
{#10-32 x 1/2"1

Screw, Pan Head - Cross-—
Recessed with External Tooth
(#10-32 x 3/4")

Screw, Cap - Hex Head
[1/4-20 x 1"}

Screw, Cap - Hex Heaa
(1/72-20 x 1/2"})

Screw., Cap - Hex Head
[1/4-20 x 1-3/4"}

Screw, Machine - Round Head
{1/4-20 x 3"}

Washer, Lock -Internal Tooth
(1/4")

Washer, Lack {1/4")

Washer. Fliat {1/4")

Washer, Spring - Conicai (1/4

Mut. Hex [1/4-20}

Screw, Cap - Hex head
{5/16-1B x 1")

Screw. Cap - Hex Head
(5/i6-18 x 1-1/4")

Screw. Can - Hex Head
{5/16-18 x 1-1/2"})

Washer, Fiat {5/16")

Washer. Spring - Conical {5/1

Nut. Hex {5/16-18)

Bus., Spacer

Bracket, Shutter

3dracket ., Support - Spring

Screw. Hex Washer Head -~ Self
Tapping {1/4-20 x 1/2")

Redistribution or publication of this document
by any means, is strictly prohibited.



Bypass Switch Assembly
Front Connect
4 Pole

-5
180
|

|

G

ROTATED

SEE SHT
SEE SHT |

VIEW

Sy

@@/@/
view E-E

P

NN
B8 N
\@4&;@

T%
\

I

AT

R L S s Sy
Ll

22T

2

SRR

SN

e éf/// - ‘}3 \
a8 - seetIon C-C b
@J@ SEE SHT | ! ©

BRI
@;4
&
A
{

¥

section D-D
SFEE SHT |

3 @\

A1

/

D,

P f

1]

—_—

e i
~ Jimi]

AR

b
%
“
)
L, _ Ay, A
AN

u
)3

Vs

AN

Redistribution or publication of this document
by any means, is strictly prohibited.



REF

28
26
27
28
29

30

PART
NO.

306-3633
306~ 3649
306-3417

306-3580-01

332-2463
337-2459
337-2460
337-2461
337-2458
332-2305
306-3482
306-3727

306-3580-02

306-3578
306-02¢8
306~3576
306-2352
306-3627
306~3712
306-3717
306-3716
306-3713
516-0238
516-0040
815-04486

815-0446

oTY
USED

(]

1

o
8
4
8
8
a
1
2
12
1

%]

BT BRI e R DD PO RS P2

Bypass Switch Assembly

Front Connect

4
PART
DESCRIPTION
Base. [nsert
Barrier. Base

Switch Assy, Auxiliary (See
Separate Page For Components)

Block & Crossbar Assy [See
3eparate Page For Compenents)

Ring, Terminal

Bus, Stab - Emergency/Normal

Bus. tnug ~ toad

Bus, Stab - Load

Bus. Lug - Normai/Emargency

Standoff. Insulator

Bar. Interlock

Arm, Interiock

Lug. Solderiess

Block & Crossbar Assy [See
Separate Page For Components}

Blcok & Contact Assy {See
Separate Page For Comporgnts)

Chute. Arc

Cover, Chute - Arc

Insulator, Chute - Arc

Spacer. Block - Mounting

Handle. Actuator

Bracket. Plug ~ Secdisc

Bracket, Base - Secdisc

Spring. Secdisc

Pin, Clevis - Secdisc

Fin, Cotter (3/32 x 1™

Screw. Round Head - Cross-
Recessed with Internai Tooth
{#8-32 x 1/2")

Screw. Round Head - Cross-
Recessed with [nterral Tooth
{#8-32 x 3/4™")

Poie

REF
NO.

31

32

33
34
35

36

PART
NO.

B15-0827

815-0449

800-00Q7
8Q0-0003
800-0010
812-0162
854-0015

850-0040
526-0018
851-0027
862-0001
800-6028

400-0030
800-0026

526-0022
851-0028
862-0015
337-2468
306-3663
306-3753
815-0261

QTY
USED

38
32
32
28

o

RooRE B AVIN LN - N

PART
DESCRIPTION

Screw, Pan Head - Self-Tappinc
{#10-32 x 172"}

Screw, Pan Head - Cross-
Recessed with External Tootn
(#10-32 = 3/4™)

Screw, Cap - Hex Head
{1/4-20 x 1"}

Screw, Cap - Hex Head
{1/2-20 x 1/2")

Screw, Cap - Hex Head
{1/4-20 x 1-3/4")

Screw. Machine - Round Head
(1/4-20 x 3")

Washer. Lock -Internal Tooth
(174"}
Washer, Lock {1/4")

Washer, Flat (1/4")
Washe,, Spring - Conical {i/4°
Nut. Hex (1/4-20)
Screw. Cap -~ Hex Head
{5/16-18 x 1"}
Screw. Cap ~ Hex Head
{5/16-18 x 1-1/4")
Screw. Can -~ Hex Head
(5/16-18 x 1-1/2")
Washer, Flat (5/16")
Washer, Spring - Gonical (5/1¢€
Nut. Hex {5/16-18)
Bus, Spacer
Bracket. Shutter
Bracket, Suppert — Spring
Scerew, Hex Washer Head - Self-
Tapping {1/4-20 x 1/2")

RedBUMKMOhorpuUk@ﬁQmOfﬂﬁsddcumgm
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REF
NO.

E=3 (LIS

PART
NO.

3N6-3633
306-3649
206-3417

306-3476-01

332~2463
337-2459
337-2500
3AT-2461
337-2559-01
332-2305
H06-3482
306-37249
306-3476-02

3068-3753
308-3712
306-3717
306-3716
306-3713
516-0238
516-0040¢
815-0446

815-0496

QrY
USED

PO

—
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Bypass Switch Assembly

Rear Connect

3 Pole
PART REF
DESCRIPTION NO.
Base, Insert 31
Barrier, Base 32
Switch Assy, Auxiliary [See
Separate Page For Components)
Block & Crossbar Assy |See 23
Separate Page For Components)
Ring, Terminal 34
8us, Stab - Emergency/Normai
Bus, Load - Rear 35
Bus, Stab - Load
Bus. Lug - Normal/Emergency 36
Standoff. Insulatar
Bar. Interlock a7
Arm, Interlock
Block & Grossbar Assy ([See 38
Separate Page For Components) 39
Bracket. Support - Spring 40
Handie, Actuator 41
Bracket, Plug - Secdisc 42
Bracket, Base - Secdisc
Spring, 3ecaisc 43
Pin, Clevis - Secdisc
Pin. Gotter (3/32 x 1"} 46
Screw, Round Head - Cross- 49
Recessed with Internal Tooth 51
(#8~32 x 1/2")
Screw, Round Head - Cross-— 52

Recessed with Internal Tooth
(#8-32 x 3/4")

PART
NO.

306-3634
815-0449
800-0007
800-0003
800-0010
£00-0009
B0O-0011
B50-0040
$26-0018
£51-0027
862-C001
BOG-0028
8GO-0Q030
B51-C028
306-3663
g15-0261

BOG-0026

QrY
USED

PART
DESCRIPTION

Bar. Suppart -~ Load

Screw,. Pan Head - Gross-
Recessed with Exrernal Toot:
(#10-32 x 3/4")

Screw, Cap -~ Hex Head
(1/8=20 x 1")

Screw, Cap - Hex Head
{(1/2-20 x 1/2"}

Screw, Cap — Hex Head
{1/8-20 x 1-3/4")

Screw, Cap ~ Hex Head
{1/4-20 x 1-1/2)

Screw, Cap - Hex Head
{1/4-20 x 2")

Washer, Lock (1/4")

Washer, Flat [1/4")

Washar, Spring - Conical {1/s

Nut., Hex (1/4-20%

Screw, Cap ~ Hex Head
(3/16-18 x 1")

Screw. Cap - Hex Head
{5/16~18 x 1-1/4"1

Washer, Spring - Conical (5/:

8racket. Shutter

Screw. Hex Washer Head - Sel-
Tapping {1/4-20 x 1/2")

Screw. Cap - Hex Head
{5/16-18 x 3/4"}

Redistribution or publication of this document
By:any means, is strictly prohibited.
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REF

[PV

=

PART
NG.

306-3633
306-3649
308-3417

306-3476~01
332-2463

337-245%
337-2500

"337-2481

337-2559-01
3322304
306-3482
306-3729
306-347€~02

306-3753
306-3712
306-3717
J06-3716
306-3713
516-0238
516-0040
815-0446

8150496

QTY
USED
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Bypass Switch Assembly

Rear Connect
3 Pole

PART
DESCRIPTION

Basg, Insert

Barrier, Base

Switch Assy, Awxiliary (See
Separate Page For Components)
Block & Crossbar Assy {See
Separate Page For Components)

. Ring, Terminal

Bus,
Bus,

Stab ~ Emergency/Normal

Load —- Rear

Bus, Stab - Load

Bus, Lug - Normatl/Emergency

Standoff, Insulator

Bar, Interlock

Arm, Interlock

Block & Crossbar Assy [See
Separate Page For Companents)

Bracket. Support - Spring

Handie, Actuator

Bracket, Plug - Secdisc

Bracket. Base — Sacdisc

Spring, Secdisc

2in., Clevis - Secdisg

Pin, Cotter (3/32 x i")

Screw, Round Head -~ Cross-
Recessed with Internal Tooth
{#8-32 x 1/2"1

Screw. Round Head - Cross-
Recessed with Internal Tooth
f#8-32 x 3/4")

REF
NO.

3i
3z
33
34
35
36

PART
NO.

306-3634
815-0449
£00-0007
800-0003
800-0010
800~-0009
800-0011
850-0040
526-0118
8510027
862-0001
500-0028
800-0030
§51-0028
306-3663
815-0261

800-0026

QTyY
USED

PART
DESCRIPTION

Bar. Support - Load

Screw, Pan Head - Cross-
Recessed with External Tooth
{(#10-32 x 3/4")

Screw, Cap - Hex Head
(1/4-20 x 1"}

Screw, Cap - Hex tHead
{1/2-20 x 1/2"}

Screw, Gap - Hex Head
{1/4-20 x 1-3/4")

Screw, Cap — Hex Head
(1/4-20 x 1~-1/2)

Screw, Cap - Hex Head
(1/4-20 x 2"}

Washer, Lock (1/4")

Washer, Fiat {1/4")

washer, Spring = Gonical {(1/4°

Nut, Hex {1/4-20)

Screw. Cap - Hex Head
{$/16-18 =x L")

Screw. Cap — Hex Head
{5/16-18 x 1-1/4"}

Washer, Spring - Conical (5/1

Bracket. Shutter

Screw, Hex Washer Head - Self
Tapping {1/4-20 x 1/2")

Screw, Gap - Hex Head
(5/16-18 x 3/4"]

Redistribution or publication of this document
by any means, is strictly prohibited
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REF
NO.

L B3

F-

WO o

PART
NO.

306-3633
306-3649
306~-3417

306-3580-01

332-2463
337-2459
337-2500
337-2461
337-2559-01
332-23058
306~-3482
306-3728
800-0011

306-3580-02
306-3578

306-0268
306-3576
306-2352
306-3627
306-3712
306-3717
306-3716
306-3713
516-0238
516-0040
815-0446

815-0496

Q1Y
USED
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Bypass Switch Assembly

Rear Connect

4 Pole
PART REF
DESCRIPTION NO.
Base, Insert 31
Barrier. Base
Switen Assy. Auxiiiary (See 32
Separate Page For GComponents)
Block & Crosspar Assy {See
Separate Page For Components) 33
Ring, Terminal
Bus. Stab ~ Emergency/Normal 34
Bus. Load - Rear
Bus, Stab -~ iLoad 35
Bus. Lug - Normal/Emergency
Standoff, Insulator 36
Bar. Interlcck
Arm, Interiock 37
screw, Cap - Hex Head
{1/4-20 x 2") 38
Block & Croscbar Assy {See 39
Separate Page For Components) 40
Bicok & Contact Assv (See a1
Separate Page For Components} 42
Chute, Arc
GCover, Chute ~ Arc 43
Insulator, Chute - Arc
Spacer, Block - Mounting 44
Handle, Actuator 45
Bracket, Plug - Secdisc 46
Bracketr, Base — Secdisc 47
Spring. Secdisc 48
Pin. Clevis — Secdisc
Pin, Cotter {3/32 x 1") 49
Screw. Round Head — Cross-— 50
Recessed with Internal Tooth
[#8-32 x 1/2") 51

Screw. Round Head — Cross-—
Recessed with internai Todth
{(#8-32 x 3/4")

PART
NO.

815-0527

815~0449

800~0007
800-0003
800-0010
812-0162
854-0015
8500040
526-0018
851-0027
862-0001
800-0028
80G-0030
3372465
306-3663
851-0028
306-3634
800-000%

306-3753
815-0261

800-0026

QTY
USED

14

34

42
36

16

PART
DESCRIPTION

Screw. Pan Head — Seif-Tappin
{#10-32 x 1/2")

Screw, ran Head - Cross~
Recessed with txternal
(#10-32 x 3/4")

Screw, Cap - Hex Head
(1/4-20 x 1"}

Screw. Cap — Hex Head
{1/2-20 x 1/2")

Screw, Cap - Hex Head
(1/74-20 x 1-3/4")

Screw, Machine - Round Head
(1/4-20 = 3")

Washer, Lock -Internal Tooth
(1/4")

Washer. Lock (1/4")}

Washer, Flat (1/4"}

Washer. Spring - Conical (1/4

Nut, Hex {1/4-20)

Screw, Cap - Hex Head
{(6/16-18 = 1"}

Screw, Cap - Hex Head
{6/16-18 = 1-1/4")

Bus. Spacer

Bracket. Shutter

Washer. Spring -~ Conical (5/1

Bar. Support - lcad

Screw. Can - Hex Head
{1/4~20 x 1-1/2")

Bracket., Support - Spring

Screw. Hex Washer Head - Self
Tapping (1/4-20 x 1/2")

Screw. Cap - Hex Head
{5/16-18 x 3/4")

Tootr
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REF

PART
NO.

306-3633
306~3649
306-3417

306~3580-01

322-2463
337-2459
3372800
337-2461
337-2559-01
332-2305
306-3482
306-372%
800-0011

306-3560--02
306-3578

306-0268
306-3576
306-2352
306-3827
306-3T12
306-3717
306-3716
J06-3713
516-0238
516-0040
815-0448

8156-0498

QrY
USER

— RS

1
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Bypass Switch Assembly

Rear Connect

4 Pole
PART REF
DESCRIFPTION NO.
Base, Insert 31
Barrier, Base
Switch Assy, Auxiliary {3ee 32
Separate Page fFor Components)
Block & Crossbar Assy {See
Separate Page for Components}) 33
Ring, Terminal
Bus. Stab =~ Emergency/Norma! 34
Bus, Load ~ Rear
Bus., Stab - Load 35
Bus. Lug - Normal/Emergency
Standoff, Insulator 36
Bar. Interlock
Arm, Interlock 37
Serew, Cap — Hex Head
(1/4-20 x 2") 38
Blogk & Grossbar Assy (See 39
Separate Page For Comoonsnts) 40
Bicok & Gontact Assy {See 41
Separate Page For Components) 42
Chute, Arc
Cover. Chute - Arc 43
Insuiator, Chute - Arc
Spacer, Block - Mounting 44
Handle. Actuator a5
Bracket, Plug - Sscdisc 46
Bracket., Base - Secdisc A1
Spring, Secdisc 48
Pin. Clevis - Secdisc
Pin, Cotter (3/32 x 1%) 48
Screw, Round Head - Cross-— 50
Recessed with Internal Tooth
{#8-32 x 1/2™) 51

Screw. Round Head -~ Craoss-
Recessed with Internai Tooth
{#8-32 x 3/4")

PART
NO.

815-0527

B15-0449

800-00C7
8000003
800-0010
812~0162
854-0015
850-0040
526-0018
8510027
862-0001
800-0028
800-0030
337-2465
306-3663
851-0028
306-3624
800-0009

306-3753
815-0261

800-0026

oTY
USED

14

PART
DESCRIPTION

Screw, Pan Head - Self-Tappir
{#10-32 x 1/2%}

Screw. Pan Head - Cross—
Recessed with External Tootl
(#10-32 x 3/4"}

Screw, Cap - Hex Head
{(1/4-~20 x 1"}

Screw, Cap - Hex Head
{1/2-20 x 1/2")

Screw, Cap - Hex Head
{1/4-20 x 1-3/4")

Screw, Machine ~ Round Head
{1/4-20 x 3") :

Washer, Lock -Internal Tooth
{1/4")

Washer ., Lock (1/4")

Washer, Flat (1/4")}

wWasher, Spring -~ Conical (1/

Nut, Hex {1/4-20)

screw, Cap - Hex Head
(&8/16=-18 = 1")

Screw, Cap - Hex Head
{5/16~18 x 1-1/4")

Bus. Spacer

Bracket, Shutter

Washer, Soring - Conical (5/

Bar, Support - Load

Screw, Cap - Hex Head
{1/4-20 x 1-1/2")

Bracket, Support - Spring

Screw, Hex Washer Head - Sel-
Tapping [1/4-20 x 1/2")

Serew, Cap - Hex Head
{5/16-18 = 3/4")

Redistribution or pub.lication of this dbcu_m’ent
by any means, is strictly prohibited.



.Bypass Operator Assembly
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Bypass Operator Assembly

REF  PART QTY PART REF  PART QTY PART
NO. NO. USED DESCRIPTION NO.  NO. USED DESCRIPTION
1 306-3934 1 Cover 17T 306-3930 i Spring, Plunger
2 306-3929 2 Bracket, Actuator 18 516-0151 2 Pin, Roll - Soienoid
3 306-36486 1 Bracket, Support 19 516-0037 2 Pin, Cotter {1/16")
4  306-3651 2 Bushing 20 815-0285 8 Screw, Round Head - External
& 306-3652 1 Arm, Pivot - Right Hand Tooth (#8-32 x 5/16")
& 306-3653 1 Arm, Pivot ~ Left Hand 21 98-6349 1 Decal
7 306-3726 2 Soring, Soienoid 22 815-0029% & Screw, Flat Head - Cross-—
8 306-3741 2 Bracket, Solencid . Recessed (#10-32 x 1/2")
g4 306-3751 1 Handle. Actuator 23 815-0852 12 Screw, Hex Head - Slotted
10 306-3754 2 Plate. Ind : {#10-32 x 1/2")
11 B16-0237 2 Pin, Clevis ~ Plunger 24  855-0008 (i Washer, Lock - External Tooth
12 306~3926 1 Bracket {#10)
13 307-2712 2 Solenoid 25  98-6350 2 Decal, Open
14 §518-0115 G Ring 26 98-6351 2 Decal, Closed
15 306-3921 1 Plunger 27 526-0016 1 Washer. Flat (1/4")
16 306-3%2Q 1 Link, Plunger 28 306-3833 2 Bracket, Solenoid

. Redistribution or pu.bllication of this document
O —_— . : . by any means, is strictly prohibited.




Control Cabinet Assembly
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Control Cabinet Assembly

REF  PART QrY PART REF PART QryY PART
NOQ. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 Frame Assembly, Bypass (See 20 821-0028 6 Screw, Locking (3/8-16 x 1/:
Separate Page For Components) 21 870-0240 9 Nut., Self-Locking (#10-32)
306-3708-01 1 3 Pole : 22 332-2420 8 Mount. Tie - Cable
306-3706-02 1 4 Pole 23 810-0085 1 Screw, Machine ~ Round Head
2 319-1162 1 Box. Contral (Brass) (#8-32 x 1/8")
3 Board, Circuit - Printed 24 870-0221 1 Nut, Lock - External Tooth
(Mother} ‘#8-32)
Utility to GenSet 25 5260048 1 Washer, Flat (#8)
300-3090 1 Standard 26 B60-0008 1 Nut. Hex (#8-32)
300-3260 1 Extended Time Delay 27 332-0941 g Tie, Cabie
300-3267 1 Utility to Urility 28 815-0544 12 Screw, Round Head - Cross-
4 Door, Rox - Control Recessed with Internal Toot
319-1163-01 1 Fuil Meters (#6-32 x 1/2")
319-1163-02 No Meters 29 815-0447 2 Screw, Round Head - Cross-—
5 1 Board, Circuit — Printed Recessed with Internal Toot
{Time Delay) (J2) {Self-Tapping) (#8-32 x 3/¢
300~-3094 1 Standard 30 856~-0002 1 Washer. Lock - External/
300-3261 i Extended Time Delay Internal Tooth (#8)
6 Board. Circuit - Printed 31 332-1348 2 Spacer, Bar - Neutral
{voltage Sensor) {Jl, J3) 32 306-3487 2 Guide, Rod
300-3121 1 Under voltage 33 306-3526-05 2 Roller, Rod
Over /Urdsr volitage & Over/ 34 306-3525 1 Latch, Cam — 3 Point
Under frequency 35 406-0613 1 Handle, Keyed
300-3093-01 1 &0 Hertz 36 332-2915 1 Strap. Ground
300-3093~02 1 50 Heriz 37 815-0567 2 Screw, Hex Head - Seif-Tapp-
T Board, Circuit - Printed {5/16-18 x 1-1/4")
{Transformer) 38 ) Switch, Selector
300-3092 1 208, 220, 240, 380, 416, 308-0960 1 Urility to GenSet
48C VAC 3080955 1 Utility to Utility
300-3118 1 600 VAC 39 322-0387-02 1 t.ight., Indicating ~ White
8 Transformer. Power (T1. T2} 40 322-G170 1 Light, Indicating - Green
315-0693-02 2 208, 220, 240, 480 VAC to 41 322-0137 1 Light, Indicating —~ Red
24vDC 42 322-03168 1 Light, Indicating - Amber
315-0693-03 2 380, 416 VAC to 24 VDC 43 508-1087-01 1 Edging
315-0693-04 2 600 VAC to 24 VDO 44 98-6387 1 tabel. Torgue
9 Decal, Door 45 508-0231 3 Bumper
wWithout Meters 46 98-5387 3 Label, Danger
28-6368 1 Utility to GenSet 47 $B-5T7T77-01 1 Label, Warning
98-6380 1 Utitity to Utility 48 323-1387 1 Pin Assembly, Ribbon
With Meters 49 95B-6384 1 Decal. Switch - BT
9B-5369 1 Utility to GenSet 51 98-4817 1 Decal, UL
98-6379 1 Utility to Utility 52 98-6118 1 Decal, Cabinet - NEMA 1
10 517-0137 1 Plug. Hele 54 132-2818 4 Bracket. End ~ Terminal
11 306-3430 1 Cover, Sentry ~ Power 55 315-0661 1 Transformer, Power - 600 VA(
12 338-2648 1 Harness. Wiring - Cabinet to 208 VAC
12 306-3654 1 8racket, Plug - Control 56 338-2755% 1 Harness, Wiring - Lamp/Switc
14 307-2597 2 Contactor. Interlocking 57 98-€6481 1 Decal, Plug - Disconnect
15 332-3087 1 Rail. Terminai 58 98-6058 1 Decal, Instruction — Operat:
16 306-3661 1 Cover. Control 59 §32-0400 1 Marker, Numbers
17 319-1154 1 Panel, Control 60 532-0374 1 Marker, Letters
18 8T70-0212 8 Nut, Self-Locking {1/4-20) 61 98-5661 1 Decal. Cover - Power Sentry
19 815-0652 is Screw, Hex Head - Self-Tapping 62 98-5766 1 Decal, Switch

(#10-32 x 1/2")

Redistribution or publication of this document
by any means, is strictly prohibited.



Control Cabinet Assembly
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Control Cabinet Assembly

REF  PART QTY PART REF  PART QrY PART
NO. WD, USED DESCRIPTION NO.  NO. USED DESCRIPTION
1 Frame Assembly, Bypass {See 20 821-0028 8 Screw, Locking {3/8-15 x 1/
Separate Page For Components) 21 870-0240 9 Nut, Self-Locking (#10-32)
306-3708-01 1 3 Pole - 22 332-2420 B Mount, Tie ~ Cable
306~-3708-02 i 4 Pole 23 810-0085 1 Screw, Machine - Round Head
2 319-1162 1 Box. Control (Brass) (#8-32 x 1/8")
3 Board, Gircuit — Printed 24 870-0221 1 Mut, Lock - External Tooth
(Mother) (#8-32)
Utility to GenSet 25 526-0048 1 Washer, Flat (#8)
300-3090 1 Standard 26 860-0008 1 Nut. Hex (#8-32)
"300-32640 i Extended Time Delay 27 332-0941 9 Tie, Cable :
300-3267 1 Utility to Utility 28 815-0544 12 Screw, Round Head — Cross-
4 Door, Box - Contraol _ Recessed with Internal Toot
319-1163-01 1 Full Meters (#6-32 x 1/2")
319~-1163-02 No Meters 28 815-0447 2 Screw, Round Head - Cross—
5 1 Board, Gircuit - Printed Recessed with Internal Toot
(Time Delay) (J2) {Self-Tapping) (#8-32 x 3/¢
300-3094 1 Standard 30 856~-0002 1 Washer. Lock - External/
300-3261 1 Extended Time Delay Internal Tooth (48)
& Board, Circuit - Printed 31 332-1348 2 Spacer, Bar - Neutral
{Voltage Sensor) {(Jl, J3) 32 306-3467 2 Guide, Rod
300-3121 H Under voltage 33 306-3526~05 2 Roller, Rod
Over /Under voltage & Over/ 34 306-352% 1 Latch, Cam - 3 Point
Under freguency 35 406-0613 1 Handle, Keyed
300-3093-01 1 60 Hertz 36 332-2915 1 Strap, Ground
300-3093-02 1 50 Hertz 37 B15-0567 2 Screw, Hex Head - Self-Tapp-
7 Board, Circuit - Printed ' (5/16-18 x 1-1/4")
{Transformer) a8 Switch, Selector
300-3092 1 208, 220, 240, 380, 416, 308-0960 i Utility to GenSet
' 480 VAC 308-0955 i Utility te Utility
300-3118 1 600 VAC 39 322-0387-02 1 Light, Indicating - White
8 Transformer, Power (T1, T2) 40 322-0170 i Light, Indicating ~ Graen
315-0693-02 2 208, 220, 240, 480 VAC to 41 322-0137 1 Light, Indicating - Red
24vVDC 42 322-0168 1 Light, Indicating - Amber
315-0693-03 2 380. 416 VAC to 24 vDC 43 508-1067-01 1 Edging
315-0693-04 2 600 VAC to 24 VDC 44 9B-6367 1 Label. Torgue
] Decal, Door 45 508-0231 3 Bumper
Without Meters 46 9E8-5387 a tabel, Danger
98-6368 1 Utility to GenSet 47 98~-5777-01 1 Label, Warning
98-6380 1 Utility to Utility 48 323-1387 1 Pin Assembiy, Ribbon
With Meters 49 98-6384 1 Decal, Switch - BT
a98-536% 1 Utility to GenSet 51 98-4817 1 Decal, UL
98~6379 1 Utility to Utility 52 98-6118 1 Decal, Cabinet — NEMA 1
10 517-0137 1 Plug. Hole 54 332-2878 4 Bracket, End - Terminal
11 306-3430 1 Gover, Sentry - Power 85 31&-0661 1 Transformer, Power - 600 VAC
12 338-2648 1 Harness, Wiring — Cabinet to 208 VAC
13 306-3654 i Bracket, Plug - Control 56 3382755 1 Harness, Wiring - Lamp/Switc
14 307-2587 2 Contactor. Interlocking 57 98-6481 1 Decat, Plug - Disconnect
15 332-3087 i Rail, Terminal 58 98-6058 1 Decal. Instruction - Operat®
16 206-3661 1 Cover., Control 59 532-0400 1 Marker, Numhers
17T 319-11%54 i Panel, Control 60 532-0374 1 Marker, Letters
18 870-0212 8 Nut. Seif-Locking (1/4-20}) 61 98-5661 1 Decal, Cover - Fower Sentry
19 818-0652 15 Screw, Hex Head - Self-Tapping 62 98-5766 1 Decal, Switch

(#10-32 x 1/2")
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Signal Module Assembly
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REF
NO.

W0 -2 Oy U N

PART
NQ.

J00~-3096
301-9931
338~2689
332-~2837-09
332-2836-02
332-2833
332-2841
332-2842-12
B15-0680

QTY
USED

BN R N NG Rt b ey

Signal Module Assembly

PART REF PART

RESCRIPTION NO. NO.
Board, Circuit - Printen 10 870-02721
Cover
Harness, Wiring 11 323-1409%
Rail. Terminal 12 332-0941
Block, Tarminal - Scctional 13 9B-5710
End-Bracket, Terminail 14 332-2842-13
End-Plate, Terminal 15 9B8-5681
Tag, Terminal - 1i-20

Screw, Pan Head - Cross~
Recessed with External Tooth
{#6-32 x 1)

QTy
USED

[

ba PO bt O ped

PART
DESCRIPTION

Nut, Lock - External Tooth
(#9-32)

Pin Assemply, Ribbon

Tie. Cablie

Labei. Block ~ Terminai

fag, Biock - Terminal {(21-30)

Decal. Module - 3ignal

: Redistribution or publication of this document
by any means, is strictly prohibited.



Program Transition Assembily
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REF
NG,

i

o o

PART
NG.

300-3115~
300-3115+

302-9927
338-2891
307-2583
8§15-0680

Program Transition Assembly

QrY PART REF PART
USED DESCRIPTION NO. NO.
goars. Circuit - Printed 6 332-909%4]1
01 7.5 Saconas 7
a2 60.0 Seconds 38-5689
i Cover 98-5700
1 Harness, Wiring
1 Relay, Control {24VOG)
4 Screw. Pan fead - Cross-

Recesed with External Tooth
(#6-32 x 1™}

QTY PART
USED DESCRIPTION
10 Tie. Cable
Decai
i 7.5 Seconds
1 60 Seconds

Redistribution or publication of this document
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Exerciser Clock Assembly
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Exerciser Clock Assembly

REF  PART oty PART REF  PART oTY PART
NQ. NG USED DESCRIPTION NG. ND. USED DESCRIPTION
1 307-2577 1 Clock, Exerciser {24 VAG) 4 226-3568-06 1 tead, Clock
2 815-0504 Screw, Hex Washer Head - 5 226-3568-07 1 Lead. Clock
Seif Tapping (#6-32 x 3/8") 6 225-3568-08 1 Ltead. Clock
3 226-3568-03 1 Lead, Ciock T 332-0941 10 Tie, Clock

Redistribution or publication of this document
by any means, is strictly prohibited.




et e e e e - Battery Charge Alarm Harness Assembly
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Battery Charge Alarm Harness Assembly

REF  PART QTY PART REF  PART QY PART
NO. NO . USED DESCRIPTION NO. NO. USED DESCRIPTION
1 338-2350 i Harness., Wiring 6 332-2842-15 2 Tag, Terminat - 41-50
2 332~2837-Q% 1 Rail. Terminai T 870-0221 2 Nut, Lock - External Tooth
3 332-2836-02 1 Block, Terminai - Sectianal 8 332-0941 10 Tie, Cabile
4 332-2839 2 End-Bracket. Terminal g 98-5710 i Label. B8lock - Terminai
5 332-2841 1 End-Plate, Terminai

Redistribution or pubrlication of this document
by any means, is strictly prohibited.




Meter Assembly
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Meter Assembly

REF  PART Qry PART REF  PART QTY PART
NG, NG, USED DESCRIPTION NO. NO. USED DESCRIPTION
1 Meter, Volt - AC B B70-0439 6 Nut, Nylon
302-1175 1 208, 220, 240 Molt 9 306-3464 1 Shieid., Meter
302-1711 1 380, 416, 480 volt 1 308-0904 1 Switch. Rotary - Volt/Amp
302-1710 1 800 Voit 11 33:-2420 1 Mount, Tie - Cable
2 Meter, Ampere 12 332-0941 20 Tie, Cable
302-1808-01 1 150 Amp 13 323-1333 1 Cap. Connector
302-17861 1 225 Amp i4  332-0897 4 Terminal
302-1805-03 1 260 Amp 15 323-1200 1 Socket, Contact
3 302-1720 i Mater. Freguency 17 B10-0232 1 Nut, Lock — External Tooth
4 1 Harness, Wiring {1/4-20)
338-2704 i 380, 416, 480, 600 Volt
338~2703 1 208, 220. 240 Voit
5 315-0377 1 Transformer, Stepdown - 380,
416, 480, 600 Volt Units Only
6§ B15-0403 2 Screw. Pan Head - Self-Tapping
(#8-32 x .31") 1380, 416,
480, 600 Volt Unite Only
T Transformer, Current
150 Amp
302-1811 2 1 Phase
302-1811 3 3 Phase
225 Amp
302-0209 2 1 Phasn
302-0209 3 3 Phase
260 Amp
302-1393 2 1 Phase
302-1393 3 3 Phase

Redistribution’or publication of this document
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Load Shed Assembly

1/ 37wJS
M32 .06 Q3iVI0H

a-4 M3IA

/1 *3W5
-y M3IA

e

]

T

VM L4937 L3INIEV]
40 33vddns g3NNI

\\\@
H

L A e N T L L LW |

ASSY LINISVD

- |

R

WNU

G "7 i JLION 335
SLEC-CEL# [u¥d
13MIVHE ON3I TIWNIWG3L

3

t
C
[0}
£
=2
[&]
[e]

©

2

~

S

=
(@]
C

S

2
[}

S

35
>
o
.
(@]
C

S

2
>

0

=

=

R

©
[0]

(h's

by any means, is strictly prohibited.



Load Shed Assembly

REF PART QTY PAKRT REF PART QTY PART
MO, NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 307-2648 1 Relay. Controi T 332-2B41 1 End-Plate, Terminal
2 307-2600-02 1 Block. Auxiliary 8 332-2842-31 4 Tag, Terminai - Biank
3 338-:70% i Harness. Wiring 3 870-0221 2 Nut. Lock — External Tooth
4 332-2837-09 i Rail. Terminai {#8-32}
L 332-2836-01 b Block, Terminai - Sectional 10 332-0941 10 Tie, Cable
6  332-283%9 Z End-Bracket, Terminai 11 98-5710 i Labei., Block - Terminai
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. Automatic/Manual Selector Switch Assemblv
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Automatic/Manual Selector Switch Assembly

REF  PART QTY PART REF  PART Q1Y PART
NO.  NO. USED DESCRIPTION %0. NO. USED DESCRIPTION
1 30B8-0455 i Switch. Seiector - Key Oper 3 22(6-3589-04 1 Lead
308- 1 Key, Switch - Selector 4 332-0841 10 Tie, Cable

2 226-3569-03 i Leax

Redistribution or publication of this document
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Auxilliary Relay Assembly

REF  PART QY PART REF  PART QTY PART

NO. NO. USED DESCRIFTION NO.  NO. USED DESCRIPTION

1 332-2879-02 1 Rail., Terminal 4 880-0008 2 Nut, Hex (#8-32)

2 Relay. Control 5 853-0005 2 Washer. Lock - External Tootl
307-2582 1 12 vDC (#8)
3072583 i 24 VOC 6 526-0003 2 Washer, Flat {#8)
307-2578 i 24 VAC 8 332-2230 1 Terminal. Tap ~ Plier

3 332-2878 2 End-Bracket 9 332-0802 1 Terminal, Ring
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Battery Charger
(2 Amp)
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Battery Charger

{2 Amp)
REF  PART QTy PART REF  PART QTY PART
MO, NO. USED QESCRIPTION NO. NO. USED DESCRIPTION
2 338-7167 i rarness, Wiring - datterv 15 304-0037 1 Resistor, Fixed
Charger 16  304-0139 1 Resistor, Fixea
3 870-0131 4 Nut, Lock -~ W/ET Washer 17 304-0015 4 Washer, Centering
{#10 - 32| 18 813-0116 1 Screw, Round read (#10 -~ 32
4 3332711 2 Terminai. 3pade & 1/2")
5 3322420 3 Maount, Tie - Cabic 19 8id~01iz 1 Screw, Round Head [#i0 - 32
& 332-0842 20 Tig. GCable 2 1/2")
T 301-9990 1 Wrapper, Charger -~ Batierv 20 870-01i31 2 Nut., Lock - W/ET Wasnher
3 30i-9932 i Cover, Charger - Baitery {#10 ~ 22}
(Inciudes Necall 21 B15-0850 4 Screw, Pan head - W/ET wasn
98-5708 i Decal (#6 - 32 x 3/8")
9  302-0807 i Meter, Ampsre - DC 22 815-0549 4 Screw, Pan Head - W/ET wasn
10 338-2149 1 Harness, Wiring ~ Battery (#6 - 32 x 1/4")
Charger 24 821-0040 4 Screw, Lock (#10 - 32 x 3/%
i 321-0175 i Hoider, Fuse
12 321-0153 i Ffuse, 3 Amp
13 300--2946 1 doard, Printed Circuit -
Battery Charger
30B-0816 N Switch, Teggie - 3 POT
14 Transformer (Primarv Voitage]
60 Hertz
315-0621-01 1 120 Vo't
315-0621-02 i 208 Voit
315-0621-02 1 240 Vaolit
315-0621-03 i 380 Volir
315-0621-02 i 480 Vaoit
315-0621~04 i 600 Volt
50 Hertz
315-0621-02 i 200 Voir
215-0627 0% . 208 Voit
315-0821-02 1 220 Voit
3156-0621-03 1 380 VoL
315-0821-03 1 416 Voit
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Battery Charger
(10 Ampy

12 Volt)
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Battery Charger

(10 Amp)} (24 Vo1t)
REF  PART oTY PART REF  FART oty PART
NO. NO. UsSED DESCRIPTION NO. NO. USED DESCRIPTION
: 896-4339 i cape |, Qotion 25 Transtformer {Primarv Voitage
2 338-2161 1 Harness, Wiring - Battery 60 Hertz
Cnarager J15-0666 1 120 Voit
3 870-0i3: 4 Nut, Lock - W/ET Washer 315-0666 1 208 Voit
{#10 - 32} 315-0666 1 240 Volt
4 332-2777 2 Terminal, Space 315-0672 1 380 Velit
5 332-2a20 8 Mount, Tie - Cable 315-0674 1 480 Volt
6 332-0u42 20 Tie, Cabie 315-0676 i 600 Volit
7T 319-0072 1 Wrapper, Charger - Battervy 50 Hertz
B 319%-0073 1 Cover, Charger - Battery 315-0668 L 200 Vol
Jecal 315-0670 i 220 Vol
9B~5914 1 5.0 Amp 315-0613 1 240 Voly
98-5815 1 4.5 Amp 315-0680 i 347 Voit
98-5216 1 2.5 Amp 3156-0668 1 380 Voit
98-5997 i 2.0 Amp 315-0668 1 400 Voit
98-5998 1 1.5 Amp 315-0670 1 416 Voit
9  302-1844 i Meter, Ampere -~ DC 315-04.0 1 440 Volt
10 338-:2223 i Harness., Wiring - Battery 10 300-3244 1 Board, Printed Circuit -
Charger Battery Charger
11 321-0237 2 Hoider, Fuse {(AG Input) 17 305-0653 1 Rectifier, Bridae
12 321-0l104 i Helder., Fuse (DC Dutout) ig  821-0040 4 Screw, Lock (#10 - 32 x 5/1€
1 Fuse 19 815-0550 8 Screw, Pan Head - W/ET Wasne
321-0304-02 2 1.5 Amo {#6 - 32 x 3/8")
321-0304-03 2 2.0 Amp 20 822-2048 5 Screw, Pan Head (#8 - 32 x
321-0304-04 2 2 5 Amp 1/2")
321-0304-08 P 4.5 Amp 231 305-0781 i Rectifier, SCR
321-0304-06 2 5.0 Amp 22 822-2050 1 Screw, Pan Head - W/ET Wasns
14 321-0148 A fFuse, 15 Amp {#8 -~ 32 x 3/4")
&3 870-0221 5 Nut. Lock — W/ET Washer
{#8 - 32}
24 G-D308 1 Instruction Sheet
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Batter¥ Charger
(10 Amp} (12 Valt)
REF  PART QTY PART REF  PART QTY PLRT
NO. HO. USED DESCRIPTION NG . NO. USED DESCRIPTION
i 98-4339 i Langi. Option i4  321-0146 1 Fuse, 15 Amn
338-2161 1 Harness, Wiring - Batvery 12 Tranaforme- [Primarv Voitage)
Charger 60 Hertz
3 8760131 4 Nut, bLock -~ W/LT Wasner 315-0665 1 120 Yoit
(#10 - 32) 215-0665 1 208 voit
4 332-21117 2 Terminal. Spade 315~-0663 1 240 Voit
4 332-2420 3 Mount, Tie - Capie SL0-06T1 1 380 Voit
6 332-09472 20 Tie., Cable 315-0673 1 48Q Vait
7 319-0072 1 Wrapper, Charger - Battery 315-0675 1 600 Volt
8 319-0073 1 Cover, Charger - Battetrv B0 Hertz
' Decal 315-0667 1 200 Voit
200 Voit 315-0669 1 220 voit
98-5807 1 4.5 Amp 315-0877 i 240 Volt
98-5808 i 2.5 Amp 315-0879 1 347 Voiy
98-3809 1 2.0 Amp 315-0667 i 380 Volt
96-5995 i 1.5 Amp 315~0667 1 400 Voit
498-59%6 i 1.0 Amn 315-066% 1 416 Volt
600 Voit 315-0686% 1 440 VYait
58-6039 1 1.0 Amp i6  300-3160 i Board. Printea Gircuit -
9 J302-1844 1 Meter, Ampere - BC Battery Gharger
10 338-2:223 1 darness. Wiring - Rattery 17T 305-0653 1 Rectifier, Bridge
Charger 18  821-0040 | Screw, Lock (#10 - 32 x 3/16)
il 321-0237 p Hoider, Fuse [AC Input) 19 #15~0550 8 ‘Screw, Pan Heag - W/ET Washer
12 321-0104 1 Holder, Fuse {DC Output) (#6 - 32 x 3/8")
13 Fuse ¥0 B22-2048 5 Screw. Pan Heag [#8 - 32 x
500 Voit 1/2"%)
321-0304-01 2 1.0 Amp 21 208-0781 i Rectifier, SCR
321~0304~072 2 1.5 Amp 22 822-2050 1 Screw, Pan Head - W/ET Wasner
321-0304-03 2 2.0 Amp (#8 - 32 » 3/4")
321-0304-04 2 2.2 Amp 23 8T0-0221 5 Nut., bLogk ~ W/ET Wasner
3231-0304-05 2 4.5 Amn (#5 - 32)
600 Voit 24 C-0308 1 Instruction Sheetl
321-0236 2 1.0 Amo
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600 Volt Assembly
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PART
NO.

Qry
USED

FA b . ek

Lead
Lead
Lead
Lead
i.ead

600 Volit Assembly

PART REF  PART
DESCRIPTION NO. NO.
6
T
B 315-0651
9 332-2823
10 870-0212

o e e

0Ty PART
USED DESCRIPTION
{ead
Lead

Transformer. Power [T4}
Terminal, Spade (#10)}
Nut. Lock - Self {1/4 - 20}
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Terminal Block Assembly
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Terminal Block Assembly

REF  PART QTY PART REF  PART QrY PART

NO.  NO. USED DESCRIPTION NG.  NO. USED DESCRIPTION

1 332-2B37-0% 3 Rail. Terminal 5 332-2842-11 1 Tag, Terminal [i-20)
2 332-2839 2 Bracket, End - Terminai 6 332-2842-12 1 Tag. Terminal (11-20)
3 332-2B36-02 3 Block. VTerminal — Sectionai T 332-2842-13 1 Tag, Terminal {21-30)
4 332-2841 1 Plate. End - Terminai
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Remote Connection Signal Assembly
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REF
NO .

U e R e

PART
NO.

332-2837-09
332-2836-01
3322839
332-2841
332-2842-16
870-0221

qQry
USED

2R3 e B R

Remote Connection Signal Assembly

PART

DESCRIPTION

Rail. Terminal

Block. Terminal
Bracket. End — Terminal
Plate. End - Terminal
Tag., Terminai

Nut, Logk -

{#8 - 32)

External Tootn

REF  PART
NO.  NO.

T 332-0942
8  98-5710
89 334-1841
10 332-2230

qQry
USE

10
1
1
2

PART
D DESCRTPTION

Tie, Cable

Decal. Block - Terminal
Wire, TEW - 20 GA (20 Feet)
Terminal, Tap - Plier
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Numerical Index

Part No. Pags Part No. Page Part No. Page Part No. Page
C-0308 73 98-6352 29 300-3160 75 306-1396 11
£-0308 75 98-6352 31 300-3244 73 306-1396 13

98-4339 73 98-6366 5 300-3260 51 306-1987 7
$8-4339 75 98-6367 51 300-3260 53 306-1987 9
98-4817 51 98-5367 53 300-3261 51 306-1987 11
98-4817 53 98-6368 51 300-3261 53 306-1987 13
98-5387 27 98-6368 53 300-3267 51 306-1987 27
98-5387 29 98-6369 51 300-3287 53 306-1987 29
98-5387 31 98-6369 53 301-9931 55 306-1987 31
98-5387 51 98-6376 27 301-9890 71 306-2301 15
98-5387 53 98-6376 29 301-9992 71 306-2301 thi
98-5589 27 98-6376 31 302-0209 B3 306-2352 11
98-5589 29 98-63717 21 302-0807 71 306-2352 13
88~5589 31 95-6377 29 302-11175 63 306-2352 15
98-5661 51 98-~63717 31 302-1393 63 306-2352 17
898~5661 53 98-6379 51 302-1710 63 306-2352 37
96-5689 57 98-6379 53 302-1711 63 306-2352 39
98~5691 55 98-6380 51 302-1720 63 306-2352 45
98~5700 57 98-6380 53 302-1761 63 306-2352 47
98-5708 71 98-6383 27 302-1805~03 63 306-2875 i5
98-5710 55 98-6383 29 302-1808-01 - 63 306-~29176 17
898-5710 B1 95-6383 31 302-1811 63 306-3391 18
98-5710 B5 956-6384 51 302-1844 73 306-3400-02 5
g8-5710 81 98-6384 53 302-1844 75 306-3406 15
98-5766 51 98-6481 51 302-9927 57 306-3407 15
98-5766 53 98-6481 53 304-0015 71 306-3408 17
98-5777-01 51 226-3568-03 59 304-0037 T1 306-3409 17
98-5777-01 53 226-3568-06 59 304-0139 71 306-3417 7
a8-£807 75 226~3568-07 59 305-0653 27 306-3417 g9
98-5808 75 226-3568-08 59 305-0653 29 306-3417 11
98~5809 75 226-3569-03 67 305-0653 31 3056-3417 13
98-5914 73 226-3569-04 67 305-0653 73 306-3417 33
98-5915 73 300-2946 71 305-0653 75 306-3417 35
98-5916 73 300-3090 51 305-0781 73 306-3417 37
98-5995 75 300-3090 53 305-0781 75 306-3417 39
98-5996 75 300-3092 51 306-0264 156 306-3417 41
985997 73 300-3092 53 306-0264 17 306-3417 43
98-5998 73 300-3093-0% 51 306~0264 21 306-3417 45
98~6039 75 300-3093~01 53 306-0268 11 306-3417 47
98-6058 51 300-3093-02 51 306-0266 13 306-3420 19
98-~6058 53 300-3093-02 53 306-0268 15 306-3430 51
98-6107 217 300-3094 51 306-0268 17 306-3430 53
98-6107 29 300-3094 53 306-0268 37 306-3464 63
98-~6107 31 300-30%6 55 306-0268 38 306-3467 51
898-6118 51 300-3115-01 87 306-0268 45 306-3467 53
35-6118 53 300-3115-02 57 306-0268 47 306-3471-03 5
96-6349 49 300-3118 51 306-0273 15 306-3471-05 5
$8-6350 49 300-3118 - 53 306-0273 17  306-3471-06 5
98-6351 49 300-3121 51 306~1396 7 - 306-3473 5

-

896-6352 2T 300-3121 53 306-1396 9 306-3476-01
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Numerical Index

Part No. Page Part No. Page Part No. Page Part No. Page

306~3476-01 9 306-3580-02 39 306-3650 29 306-3681 27
306-3476-01 33 306~3580-02 45 306-3650 31 306-3681 29
306-3476-01 35 306-3580-02 47 306-3651 49 3056-368B1 31
306-3476~01 41 306-3627 T 306-3652 A8 306-3682 27
306-3476-01 43 306~3627 13 306-3553 49 306-3682 29
306~3476-02 7 306-3627 37 306-3654 51 306-36862 31
306-3476-02 9 306-3627 39 306~3654 53 306-3683 27
306-3476~02 33 306-3627 45 306-3656 T 306~3683 29
306-3476-02 35 306-3627 47 306-3656 9 306-3683 31
3C6-3476-02 41 306-3631 25 306-36586 11 306-3684 27
306-3476-02 43 305-3632 25 306-36b6 i3 306-3684 29
306-3482 T 306-3833 33 306-3659 7 306-3684 31
306-3482 9 306-3633 35 306--36583 9 306-3685 27
306-3482 11 306-3633 37 306-3658 11 306-3685 28
306-3482 13 306-3633 39 306-3659 13 306-3685 31
306-3482 33 306-3633 41 306-3661 51 306-3686 27
306-3482 35 306-3633 43 306-3661 53 306-3686 29
306-3482 37 306-3633 45 306-3662 27 306-3686 31
306-3482 39 306-3633 47 306-3662 29 3063687 27
306-3482 41 306-3634 7 306-3662 31 306-36817 29
306-3482 43 306-3634 ! 306-3663 23 306-3687 31
306-3482 48 306-3634 11 306-3663 35 306-3688 27
306-3482 47 306-3634 13 306-3663 37 306-3688 29
3058-3483 5 306-3634 41 306-3663 38 306-3688 31
306-3525 51 306-3634 43 306-3663 41 306~3689 T
306-3525 53 306-3634 45 306-3653 43 306-2682 g
306-3526-05 51 306-3634 47 306-3663 45 306-3689 11
306-3626~05 53 306-3636 27 306-3663 47 306-3689 13
306-35T72 21 306-3636 29 306-3664 27 306-3692 23
305-3576 1 306-3836 37 306-3664 29 306-3693 23
306-3576 13 306-3638 27 306-~3664 31 306-3684 23
306-3576 37 306-3638 29 306-3665 27 306-3695 23
306-3576 39 306-3638 31 306-3&65 29 306-36956 23
306-3576 45 306-3646 4% 306-3665 3 306~-3707 7
306~-3576 47 306-3648 27 306-3668 27 3086-3701 9
306-3578 11 306-3648 29 306-3668 29 306~3701 11
- 306-3578 13 306-3648 31 306-3668 31 306-3701 13
306-3578 37 306-3649 7 306-3670 7 306-3702 27
306-3578 39 306-3649 9 306-3670 9 306-3702 29
306-3578 45 306-3649 17 306-3670 11 306-3702 37
306-3578 47 3063649 13 306-3670 13 306-3703 27
306-3880-01 11 306~-3649 33 306-3675 27 306-3703 29
306-3580-01 13 306-3649 35 306-3575 29 306-3703 31
306-3580-01 37 306~-3649 3T 306-3675 31 30€-3705 7
306-3580~-01 39 306~3649 39 3063678 27 306-37G5 9
306-3550-01 45 306-3649 41 306-3678 29 306-3705 11
306-3580-01 47 306-3649 43 306-3678 31 306-37085 13
306-3580-02 17 306~3649 45 306-3680 27 306-3707 27
. 306-3580-02 13 3063649 47 306-3680 29 306~3707 29
© 3D6~3580-D2 37 306~3650 27 306~3680 31 - 306-370T 31
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Humerical Index

Part No. Page Part No. Page Part No. Fage Part Ho. Page

306-3708-01 51 306-3723 7 306-3753 36 306-3927 7
306-3708-01 B3 306-3723 9 306-3753 37 306-39217 9
306-3708-02 51 3006-3723 11 306-3753 39 3063827 11
306-37G6-02 53 306-3723 13 306-3753 41 306-~-3927 13
306-3709 5 306-3725 27 306-3753 43 306-3929 49
306-3712 32 306-3T725 29 306-3753 45 306-3930 49
306-3772 35 306-3725 31 306-3753 47 306-3931 27
306-3712 37 306-3726 49 306-3754 49 306-3831 8
306-3712 39 306-3729 7 306-3761 27 306-3831 31
300-3712 47 306-3729 3 306-3761 29 306-3932 21
306-3712 43 306-3729 1 306-3761 31 306-3932 29
306-3712 45 306-3729 13 306-37693 27 306-3932 31
306-3712 47 306-3729 33 306-3769 29 306-3933 &7
306~3713 33 306-3729 35 306-3769 31 306-3933 23
306-3713 35 306-3729 37 306-3776 217 306-3933 31
306-3713 37 306~-3729 39 306-3776 29 306~-3834 48
306-3713 39 306-3729 a1 3086-3776 31 306-3936 27
306-3713 41 306-3729 43 3056-3778 27 306-3936 29
3.6-3713 43 306-3728 45 306-3778 29 306-3936 31
306-3713 45 306-3729 47 306-3778 31 306-3965 27
306-3713 47 306-3731 27 306-3783 7 305-3965 29
306-3715 5 306-3731 29 308-3783 g 306-3965 31
306-3716 33 306-3731 31 306-3783 11 3072577 59
306-3716 35 306-3732 27 306-3783 13 307-2578 69
306-3716 37 306-3732 29 306-3793 5 307-2582 69
306-3716 39 306-3732 31 306-3784 217 307-2583 57
306-3716 47 306-3733 27 306-3794 29 307-2583 §9
306-371¢6 43 306-3733 28 306-3794 31 307-2587 E1
306-3716 45 306-3733 31 306-3795 27 307-2597 53
A06-3716 47 306-3734 27 306-3795 29 307-2600-02 65
3063717 33 306-3734 29 306-3795 31 307-2648 65
306-3717 35 306-3734 317 306-3796 27 307-2712 49
306-3717 37 306-3738 27 306-3796 29 308~ 67
306-3717 39 306-3738 29 3N6-3796 31 308-0816 1
306-3717 41 306-3738 31 306-3833 49 308-0904 63
306-3717 43 3063738 21 306-3841 27 308-0955 51
306-3717 45 306-3739 29 306-3841 29 308-09556 53
306-3717 47 306-3739 31 306-3841 31 308-0955 67
J06-3718 7 306-3740 27 306-3842 27 308-0957 27
306-3718 g 306-3740 28 306 -3842 29 308-0857 29
306-3718 11 306-3740 31 306-3842 31 308-0987 31
306-3718 13 306-3741 49 306-3918 27 308-0860 51
306-37139 7 306~3743 27 306-3918 29 308-0960 83
306-3719 g 306-3743 29 306-3918 31 308-0393 19
306-3719 E 306-3743 31 306-3920 49 308-0611 27
306-3779 13 30&-375C 27 306-3921 49 309-0671 298
306-3727 7 306-3750 29 306-3923 27 309-0611 31
3086-3721 ] 3063750 31 306-3923 29 309-0616 7
306-3721 i1 306-3751 49 306-3923 31 -309-0616 g
306-3727% 13 306-3753 33 306-3826 48 308-08616 K
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Part HNo.

309-0616
312-0203
312~0204
316-0377
315-0621-07
315-0621-02
315-0621-03
315-0621-04
315-0651
315-0661
315~-0641
315-0665
315-0666
315-~06867
315-0668
315-06689
31L-0670
315-0871
3153672
315-0673
315-0674
315-0875
315-0676
216-0677
315~067E
315-0679
3160680
315-06393-02
315-0693-072
315-0693-03
315-0633-03
315-06383-04
315-0693-04
319-0072
319-0072
318-0073
319-0073
319-1154
319-1154
319-1162
3149-1162
319-1163-MN
319~-7163~-01
3719-1163-02
319~7163-02
320-0606
320-0608
321~0104
321-0104
327-0146

Page
13

5
63
71
(A
71
11
7
51
53
75
73
75
T3
75
T3
75
73
75
73
75
73
75
T3
75
73
51
53

|
53
51
53
T3
75
73
75
51
53
51
53
&7
53
51
53

T3
75
13

Part No.

327-01406
321-0153
321-06175
321-0236
3210237
321-0237
321-0304-01
3271-0304-02
321-0304-02
327-0304-03
321-0304-03
321-0304-04
321-0304-04
321-0304-05
321-0304-05
321-0304-06
322-0137
322-0137
322-0137
322~0137
322-0137
322-0163
«72-07168
3£2-0170
322-0170
322-0387-02
322-0387-02
323-1200
323-1333
323~1387
323-1387
323-140%
332-080%¢
332-0887
332-0941
332-0841
332-0947
332-0947
332-0941
332-0947
332-0941
332-0941
332-0841
332-0841
332-0941
332-0941
332-0942
332-0842
332-0842
332~-08942

Numerical Index

Page

75
71
(
75
T3
15
75
73
75
T3
75
73
78
T3
75
73
27
29
31
51
53
51
53
51
53
51
53
63
63
51
53
55
63
63
27
29
31
51
53
55
57
59
67
63
512
&7
71
73
75
81

Part No.

332-1348
332-1343
3321348
332-1348
332-1445
332-2230
332-2230
332~2305
332-2305
332-2305
332-2305
332-2305
332-2305
332-2305
332-2305
332-2420
332~-2420
332-2420
332-2420
332-2420
332-2420
332-2420
332-2420
332-2420
332-2463
332-2463
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337-2456 11 338-2350 61 516-0202 27 526-0018 31
3372456 13 338-2647 7 516-0202 29 526-0018 a3
3372458 33 338-2647 9 516~0202 31 526-0018 35
337-2458 35 338-2647 11 516-0233 7 526-0018 37
337-2458 37 338-2647 13 516-0233 g 5260018 39
337-2458 39 338-2648 51 516-0233 11 526-0018 41
337-2459 33 338-7648 53 516-0233 13 B2E-0018 43
337-2459 35 338-2649 27 516-0233 27 526-0018 45
3372459 37 338-2649 29 516-0233 29 526-0018 47
337-2459 39 338-264% 31 516-0233 31 626-0022 33
337-2459 41 338-2589 556 516-0234 27 b26-0022 35
337-2459 43 338-2691 57 516-0234 23 526-0022 37
337-2459 45 338-2705 85 516-0234 31 526-0022 39
337-2459 47 338-2755 51 516-0235 27 526-002% 27
337-2450 33 338-2755 53 516-0235 29 526-0029 29
337-2460 35 338-2784 63 516-0235 31 526-0029 31
337-2450 37 338-2801 63 516-0237 49 525~0048 51
337-2460 39 338-2802 B3 516-0238 33 £26-0048 53
337-2461 33 4060613 51 516~-0238 35 532-0374 51
337-2461 35 406-08613 53 516~0238 317 B32-0374 B3
337-2486" 37 406-0714 27 516-0238 -39 532-0400 51
337-2461 39 406-0714 29 516-0238 41 532~-0400 53
337-2461 41 406-0714 31 516-0238 43 800-0003 7
337-2461 43 508-0231 51 516-0238 45 800-0003 5
337-2461 45 508-0231 53 516-0238 47 800-0003 1
337~-2461 47 508-0253 7 517-0137 51 800-0003 13
337-2485 11 508-0253 g B17-0137 53 80G-0003 33
337-2465 13 508~0253 11 518-0115 T 800-0003 35
337-2465 37 508-0253 13 518-01156 9 800~00C.3 37
337-2465 38 508-0:153 21 578-0115 11 800-0003 39
337-2485 45 508-0753 29 518-0115 13 800-0003 41
337-2465 47 508-0753 31 518-01156 27 800-0003 43
337-2498 7 508-10867-01 51 518-0115 29 800-0003 45
337-2498 9 508-1067-01 53 518~0115 31 800~0003 47
337-2498 11 B16-0937 49 518-011% 49 800-0005 27
337-2498 i3 516-0040 33 518-0435 21 800-~-0005 28
337-2500 41 516-0340 35 526-0003 i5 800-0005 31
337-2500 43 516-0040 317 526-0003 17 800-0007 5
337-2500 45 516~0040 39 526-0003 69 800~0007 33
337-25Q0 47 516-0040 41 526-0012 27 800-0007 35
337-2559-C1 41 516-0040 43 526-0012 29 800-0007 37
337-25569-01 43 §16-0040 A5 526-0012 31 800-0007 39
337-2559-01 45 516-0040 47 526-0CG16 49 800-0007 41
337-2559-01 47 516~-0042 27 526-0018 5 8000007 43
338-2149 71 516-0042 29 526-00178 7 800-00C7 45
338-2161 71 516-0042 31 526-0018 9 800-0007 47
338-2161 73 516-3104 27 526-0018 11 800-0008 7
333-2181 75 516-0104 29 526-0018 13 800-00608 g9
338-2223 73 516-0104 31 526-0018 27 800-0008 il
338-2223 75 516-01581 49 526-0018 29 800-0008 13
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800-0009 41 800-0036 35 815-0261 43 815-0496 47
800-0009 43 8000051 27 815-0261 45 815-0504 59
800-~-0009 45 800-0051 29 _ 8§156-0261 47 815-0527 11
800-0009 a7 800-0051 31 815-0285 49 815-0527 13
800~0010 7 802-0045 23 815-0290 27 815-0527 37
800-0010 9 810-0085 51 815-0290 29 815-0527 39
800-0010 11 §10-Q085 53 8§15-G280 31 815-05627 45
800-0010 13 812~0059 T 815-0403 63 815-0527 47 -
800~0010 33 812-0059 9 815-0446 - T 815-0544 51
. 800-0010 35 812-0059 11 815-0446 9 815-0544 53
800~0010 37 812-0059 13 815-0446 11 815-05649 T1
800-0010 39 812-0062 5 815-0446 13 815-0550 71
800-0010 41 812-0068 217 B15-0446 33 815-0550 73
800~-0010 43 812--0068 29 816-0446 35 815~-0550 75
8C0-0010 45 8120068 31 815~0446 317 815-05867 51
800-0010 a7 812-0072 7 815~0446 39 815-0567 53
800-0011 41 812-0072 9 815-0446 41 815-0651 27
800-0011 43 B12-0072 11 815-0446 43 815-0657 29
800-0011 45 §12-0072 13 815-0446 45 815-0651 31
800-0011 47 812-0072 27 815-1446 a7 B816-0652 5
- 800-0021 5 812-0072 29 815-0447 7 815-0652 T
800-0026 37 812-00%2 31 815-0447 9 815-0€52 g
800~-0025 39 812-0082 15 815-0447 11 ' 815-0652 R
200-002 47 §12-0082 17 B15-0(447 13 815-0652 13
800-0026 43 8120086 25 815-0447 27 B15-0b52 27
800-00286 45 812-0080 . 25 815-0447 29 815-0652 = 29
800-00626 47 812-0162 37 815-0447 31 8156-0652 = 31
800-0027 7 B12-0162 39 815-0447 51 815~-0652 49
B0OO-0027 9 812-0162 45 815-0447 53 815-0652 51
800-0027 i1 812-0162 47 815-0449 15 815-0652 83
800~0027 13 813-0112 71 815-0449 17 815-0656 11
800-0028 33 813-0118 71 815-0448 .33 815-0656 13
800-0028 35 815-0029 5 815-0449 35 815-0667 7
800-0028 37 815-0029 A9 815-0448 37 815-0667 9
800-0028 39 815-0157 27 815-0449 - 39 - B15-0667 11
- 800-0028 41 815-0157 29 815-0449 41 - 815-0667 13
~ 800-0028 43 815-0157 31 815-0449 43 815-0680 &5
800-0028 45 815-0163 15 815~0449% 45 815-0680 £7
800-0028 47 815-0163 17 815~0449 a7 815-0686 19
800-0030 33 816-0163 21 B15-0486 7 815-0790-01 7
8000030 35 815-0261 11 815-0496 g 815-0790-01 9
800-0030 37 815-0261 13 816~0496 11 815-0790-01 11
800-0030 39 815-0261 27 815-0496 13 B15-0790-01 13
800-0030 41 815-0261 29 815-0496 33 815-0790-02 7
8000030 43 515-0261 31 815-0496 35 8156~0780-02 9
800-0030 45 815-0261 33 815-0496 37 815-0780-02 11
800-0030 47 615-0261 35 §15-0496 39 815-0790-02 13
800-~-0031 33 815-0261 37 815-0496 41 - 815-0788 27
800-003t *, 35 - 815-0261 39 . . 875-0496 - 43 f 815-0795 29

. 800-0036. © 33 . B815-0261 : 41 815-0496 45 . 815-0795 31
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